SECTION 2 TURNTABLE

FIGURE 2-26. DEUTZ F3L912 ENGINE INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0236542 ENGINE ASSEMBLY (WITH GEAR PUMP) Ref. T
0237633 ENGINE ASSEMBLY (WITH PISTON PUMP) Ref. J
1 2000066 Engine - Deutz F3L912 1
2 3509963 Plate, Engine Mounting 1
3 4842055 Support, Engine - Rear 2
4 3200215 Support, Engine - Front 1
5 4842079 Bracket, Engine Mounting - Front 1
6 0641612 Bolt 3/8"-16NC x 1 1/2" 12
7 4761600 Lockwasher 3/8" 14
8 4751600 Flatwasher 3/8" 12
9 3311601 Nut 3/8"-16NC 12
10 0181158 Angle, Engine Mounting - Left Side 1
11 0181159 Angle, Engine Mounting - Right Side 1
12 3200133 Mount, Motor - Front 1
13 3200183 Mount, Motor - Rear 2
14 0642032 Bolt 5/8"-11NC x 4" 3
15 3312005 Locknut 5/8"-11NC 3
16 0630318 Bolt, Metric 14mm x 101mm 4
17 4740191 Lockwasher 14mm 4
18 0701215 Bolt, Metric 12mm x 35mm (Top) 8
19 4832100 Lockwasher, Metric 12mm 8
20to 22 Not Used
23 Main Pump Assembly Options: 1
3600072 gigﬁhfﬁﬁ; (Prior to May 1987) (See Figure 2-41 for
3600139 :)Lrlr;;r:)éjjji:lv(may 1987 to Present) (See Figure 2-42
3600126 Pump, Piston (See Figure 2-44 for Breakdown)
24 0641810 Bolt 1/2"-13NC x 1 1/4" 2
25 4761800 Lockwasher 1/2" 2
26 to 28 Not Used
29 4060597 Shield, Heat 1
30 0900880 Bracket, Shield 1
31 0641408 Bolt 1/4"-20NC x 1" 6
32 4761400 Lockwasher 1/4" 7
33 3311401 Nut 1/4"-20NC 6
34 0700610 Bolt, Metric 6mm x 20mm 2
35 4751400 Flatwasher 1/4" 2
36 to 42 Not Used
43 Auxiliary Pump Assembly Options: 1
Note: When replacing complete assembly recommend
P/N 3600071.
3600051 Pump Assembly (Prior to November 1984)
7004415 Pump Only 1
7004408 Coupling Only 1
3600115 Pump Assembly (November 1984 to May 1987)
7004412 Coupling Only 1
7013755 Motor, Replacement 1
3120241 2-95

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-26. DEUTZ F3L912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
43 (cont'd) 3600052 Pump Assembly (May 1987 to January 1991)
7004416 Pump Only 1
7004412 Coupling Only 1
7000483 Motor, Replacement - Includes Coupling 1
3600071 Pump Assembly (January 1991 to Present)
7004247 Pump Only 1
7004249 Coupling Only 1
7004248 Motor, Replacement 1
7004436 Motor with Bracket 1
7012576 Bracket Only 1
44 0641606 Bolt 3/8"-16NC x 3/4" 2
45 Battery Cable Options: A/R
1060093 Prior to November 1987 3
1060054 November 1987 to Present 2
46 1060221 Cable, Battery 2
a7 Exhaust Bracket Options: 1
0901250 Prior to September 1989
4843177 September 1989 to Present
48 0700810 Bolt, metric 8mm x 24mm
49 4831900 Lockwasher 8mm 2
50 4842087 Air Intake Weldment 1
51 Seal Options: AR
3960242 Prior to August 1990 1
3960270 August 1990 to Present 3ft/.9m
52 0100001 Adhesive AR
53 to 54 Not Used
55 Hose (Oil Pressure) Options: 1
2750527 Gear Pump Machines
2720245 Piston Pump Machines
56 2720015 Hose, Fuel Supply 6 ft.
57 to 58 Not Used
59 2720071 Hose, Fuel Return 4 ft.
60 1320022 Clamp, Hose 2
61 Not Used
62 1060149 Cable, Battery 3
63 to 64 Not Used
65 4740242 Washer, Special 3
66 Not Used
67 Alternator Shield Options: A/R
Not Required Prior to May 1987
4060607 May 1987 to September 1990
4060774 September 1990 to Present
68 0901402 Bracket, Terminal Strip 1
69 4460277 Strip, Terminal 1
70 1670414 Cover, Terminal Strip 1
71 1700821 Decal - Wire Identification 1
72 3910812 Screw, Machine #8-32NC x 3/4" 2
73 4770800 Starwasher #8 2
74 3310801 Nut #8-32NC 2
2-96 3120241




SECTION 2 TURNTABLE

FIGURE 2-26. DEUTZ F3L912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTYy. REV.

75 0701217 Bolt, Metric 12mm x 45mm 4
0236541 ENGINE INSTALLATION - GEAR PUMP Ref. B
0237632 ENGINE INSTALLATION - PISTON PUMP Ref. B

101 Not Used

102 0641612 Bolt 3/8"-16NC x 1 1/2" 4

103 4761600 Lockwasher 3/8" 4

104 4751600 Flatwasher 3/8" 6

105 3311601 Nut 3/8"-16NC 6

106 Not Used

107 Not Used

108 2220296 Fitting, Barbed - 90° 1

109 1320022 Clamp 2

110 0100020 Sealant, Pipe A/R

111 2180536 Fitting, Barbed 1

112 0400025 Battery 1

113 3980007 Seat, Battery 1

114 0630370 J-Bolt 2

115 3300029 Wingnut 3/8"-16NC 2

116 0400029 Hold-Down, Battery 1

117 4280060 Strip, Neoprene 9in.

118 3532231 Tray, Battery 1

119 4300038 Stud (Welded on Part) 2

120 3311501 Nut 5/16"-18NC 2

121 4751500 Flatwasher 5/16" 2

122 4761500 Lockwasher 5/16" 2

123 4711600 Flatwasher 3/8" Narrow 2

ELECTRICAL PANEL ASSEMBLY (MACHINES BUILT

0236850 PRIOR TO JULY 1986) ( Ref. E

201 3740059 Relay 1

202 3530425 Plate, Mounting 1

203 3740002 Relay 2

204 3740030 Relay, Adlo 1

205 0641006 Bolt #10-24NC x 3/4" 6

206 4761000 Lockwasher #10 6

207 3311001 Nut #10-24NC 6

208 4751000 Flatwasher #10 6

209 0060021 Module, Actuator 1

210 0641406 Bolt 1/4"-20NC x 3/4" 2

211 4761400 Lockwasher 1/4" 2

212 3300220 Nut, Special 6

213 3311001 Nut #10-24NC 3

214 3310801 Nut #8-32NC 3

3120241 2-97

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-26. DEUTZ F3L912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
ELECTRICAL PANEL ASSEMBLY (MACHINES BUILT
0237627 JULY 1986 TO DECEMBER 1992) ( Ref. F
251 3740059 Relay 1
252 3321001 Nut #10-32NF 3
253 3310801 Nut #8-32NC 1
254 3530425 Plate, Mounting 1
255 Relay Options: 1
3740030 Relay, Adlo (Used Prior to April 1991)
3740080 Relay Sealed (Used April 1991 to December 1992)
256 3740067 Relay 2
257 3300220 Nut, Special 6
258 0641405 Bolt 1/4"-20NC x 5/8" 7
259 4761400 Lockwasher 1/4" 7
260 3311401 Nut 1/4"-20NC 7
261 4711400 Flatwasher 1/4" Narrow 6
0236570 AIR CLEANER INSTALLATION Ref. B
301 0080107 Adapter 1
302 2720207 Hose 1
303 1320058 Clamp, Hose 2
304 0080039 Adapter 1
305 4561815 Tube 1
306 1320016 Clamp, Hose 2
307 0080039 Adapter 1
308 4561815 Tube 1
309 2720196 Hose 1
310 1320016 Clamp, Hose 4
311 1340020 Air Cleaner Assembly 1
7004214 Filter, Air 1
312 0340002 Bands, Filter 2
313 4562815 Tube, Support 2
314 0641612 Bolt 4
315 4761600 Lockwasher 4
316 3311601 Nut 4
317 1120161 Cap, Rain 1
0236561 EXHAUST INSTALLATION Ref. A
401 4562781 Tube, Exhaust 1
402 4562782 Tube, Exhaust 1
403 1320021 Clamp 1
404 1320019 Clamp 2
405 3220033 Muffler 1
406 1120067 Rain Cap 1
2-98 3120241




SECTION 2 TURNTABLE

FIGURE 2-26. DEUTZ F3L912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0237025 GENERATOR INSTALLATION (OPTIONAL) Ref. I
501 2180730 Fitting, Special Adaptor 1
2180360 Fitting, Tee 1
4360037 Switch, Pressure 1
4931671 ENGINE DISTRESS INSTALLATION Ref. B
601 4360179 Switch, Temperature 1
2180360 Fitting, Tee 1
2180730 Fitting, Adaptor 1
4360065 Switch, Pressure 1
COLD WEATHER KIT - ENGINE COMPONENTS
0238317 (OPTIONAL - NOT SHOWN) Ref. ¢
2580001 Heater, Battery 1
2901111 Cold Start Kit 1
ENGINE COMPONENTS Ref.

2000066 Engine - Deutz F3L912 Ref.
7014685 Filter and Gasket Kit 1

Use 7029274 Filter, Fuel (was p/n 7000649) 1

Use 7029276 Filter, Oil (was p/n 7000648) (1 ea.) 1
7014503 Filter, Oil (Case of 12) 1
3120080 Engine Manual 1
7000872 Alternator 1

Use 7020410 Alternator (Remanufactured) (was p/n 7020436) 1
7000698 Belt, Alternator 1
7000699 Doughnut, Exhaust Seal 1
7000700 Manifold, Exhaust 1
7016309 Washer, Copper Sealing 1
7016310 Lever, Throttle 1

Use 7019607 Switch, Solenoid (was p/n 7016341)
7016364 Pump, Fuel Lift 1
7020407 Gasket, Lift Pump 1
7020432 Lift Pump Repair Kit 1
7019617 Crankshaft 1
7020439 Flywheel 1
7020208 Gear, Ring (Flywheel) 1
7020400 Washer/Fuel Line 1
7020401 Washer 1
7020403 Washer/Fuel Line 1
7020405 Washer/Oil Plug 1
7020409 Dipstick 1
7020413 Starter 1
7020420 Starter (Remanufactured) 1
7020421 Nozzle, Injector 3
7020422 Injector 3

3120241 2-99

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-26. DEUTZ F3L912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
7020423 Gasket, Injector Tip 3
7020433 Gasket 1
7020465 Cap, Filler 1
7026173 Switch, Broken Belt 1
7026668 Plug, Screw 2
2-100 3120241




SECTION 2 TURNTABLE

FIGURE 2-26. DEUTZ F3L912 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3120241

2-101

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-27. ADECO THROTTLE COMPONENTS INSTALLATION - DEUTZ F3L912
ENGINE MACHINES ONLY

211

208 207 210
gp 5% 207 |2
201 209 210
/ 208%2@
216 R

202 ' . & 108

104 107

10

301

9
Y/

\ 3 — |
‘ally Y ;1‘\)““ S
A ;
& B ) //.\- 8 7 6
LN A i
N G g
. THROTTLE ARM
(REF) 4
4/
®
U

R

2-102 3120241



FIGURE 2-27. ADECO THROTTLE COMPONENTS INSTALLATION - DEUTZ F3L912 ENGINE

SECTION 2 TURNTABLE

MACHINES ONLY

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
THROTTLE ACTUATOR INSTALLATION (TURNTABLE
0237703 MOUNTED ACTUATOR) ( Ref. B
1 0060023 Actuator 1
7008804 Bellows, Rubber 1
7008829 Board, Circuit 1
7008821 Motor, Drive 1
7008828 Cable, Throttle 1
2 0641406 Bolt 1/4"-20NC x 3/4" 2
4751400 Flatwasher 1/4" 2
3 1320041 Clamp, Cable 2
4 0901389 Bracket, Cable 1
5 0630400 Bolt, Metric M8-1.25 x 90MM 2
6 4761500 Lockwasher 5/16" 2
7 3290801 Nut, Metric M8-1.25 2
8 4460302 Stop, Cable 1
9 4711400 Flatwasher 1/4" Narrow 1
10 3450203 Pin, Cotter 1/16" x 3/4" 1
THROTTLE ACTUATOR INSTALLATION (ENGINE
0236953 BRACKET MOUNTED ACTUATOR) ( Ref. A
101 0060020 Actuator (Use Existing Hardware) 1
7008804 Bellows, Rubber 1
7008807 Board, Circuit 1
7008821 Motor, Drive 1
102 3300218 Connector 1
103 3321401 Nut 1/4"-28NF 1
104 1360112 Clevis 1
105 3321401 Nut 1/4"-28NF 1
106 3430406 Pin, Clevis 1
107 4751400 Flatwasher 1/4" 1
108 3450203 Pin, Cotter 1/16" x 3/4" 1
109 3840819 Rod 1
STOP-RUN SOLENOID INSTALLATION (TURNTABLE
0237630 MOUNTED ACTUATOR) ( Ref. -
STOP-RUN SOLENOID INSTALLATION (ENGINE
0236953 BRACKET MOUNTED ACTUATOR) ( Ref. A
201 3740055 Solenoid 1
202 0641406 Bolt 1/4"-20NC x 3/4" 4
203 4751400 Flatwasher 1/4" 4
204 3311401 Nut 1/4"-20NC 4
205 3321401 Nut 1/4"-28NF 1
206 4160086 Spring, Swivel 1
207 1360112 Clevis 3
208 3321401 Nut 1/4"-28NF 1
3120241 2-103

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-27. ADECO THROTTLE COMPONENTS INSTALLATION - DEUTZ F3L912 ENGINE
MACHINES ONLY (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
209 3430406 Pin, Clevis 1
210 4751400 Flatwasher 1/4" 1
211 3450203 Pin, Cotter 1/16" x 3/4" 1
212 4842269 Arm 1
213 3311605 Locknut 3/8"-16NC 1
214 4751600 Flatwasher 3/8" 1
215 4160024 Spring 1
216 3840818 Rod 1
217 Mounting Bracket Options: 1
4842476 Bracket (Not Shown - Turntable Mounted Actuator)
4842270 Bracket (Engine Bracket Mounted Actuator)
218 0630136 Bolt, Metric 8MM x 24MM 4
STOP-RUN SOLENOID INSTALLATION (GOVERNOR Ref. .
MOUNTED)
301 0250069 Fuel Shutdown Kit (Includes Mounting Hardware) 1
2-104 3120241




SECTION 2 TURNTABLE

FIGURE 2-27. ADECO THROTTLE COMPONENTS INSTALLATION - DEUTZ F3L912 ENGINE
MACHINES ONLY (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3120241

2-105

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-28. GENERATOR INSTALLATION - DEUTZ F3L912

TO GENERATOR ¢/ — 30

28 | -
CONTROL BOX SUPPLIED WITH

GENERATOR. LOCATIW / J

2-106 3120241



SECTION 2 TURNTABLE

FIGURE 2-28. GENERATOR INSTALLATION - DEUTZ F3L912

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0237025 GENERATOR INSTALLATION Ref. K
1 2460011 Generator and Control Box Assembly 1
7012558 Generator Assembly 1
7020193 Cable, Generator (Generator to Control Box) 1
7026199 Armature 1
7020108 Brush 4
7020109 Holder, Brush 4
7012513 Cap, Brush Holder 4
7012514 Fan 1
7020110 Bell, Front 1
7020111 Bell Rear 1
7020190 Bearing 2
7003657 Control Box Assembly 1
Note: Replacement 110V Control Box comes
with 2 std Receptacles p/n 4460190. Optional
Industrial Twist Lock Receptacles p/n 4460027
must be ordered separately.
4360542 Breaker, Circuit 1
2420203 Voltmeter 110V (was p/n 7010699) 1
Receptacle Options:
4460190 Receptacle, Standard 110V AR
4460027 Receptacle, Twistlock 110V
2920162 Lamp 1
7020191 Switch, Toggle 1
3520028 Plug, Hole 1
2 0641508 Bolt 5/16"-18NC x 1" 1
3 4761500 Lockwasher 5/16" 1
4 4751500 Flatwasher 5/16" 1
5 0641508 Bolt 5/16"-18NC x 1" 2
6 4751500 Flatwasher (Spacer) 5/16" A/R
7 4761500 Lockwasher 5/16" 2
8 3311505 Locknut, 5/16"-18NC 2
9 4340436 Support Adjustment (Prior to June 1995) 1
4340511 Support Adjustment (June 1995 to Present) 1
10 0641508 Bolt 5/16"-18NC 1
11 4761500 Lockwasher 5/16" 1
12 3311505 Locknut 5/16"-18NC 1
13 See ltem 1 Pulley (Part of Generator/Control Box Assembly) 1
14 See Item 1 Eli))/ Woodruff (Part of Generator/Control Box Assem- 1
15 3580109 Pulley 1
16 0700821 Bolt, Metric 8mm x 65mm 4
17 4761500 Lockwasher 5/16" 4
18 0480044 V-Belt 1
19 4340500 Support, Alternator Mounted (Prior to June 1995) 1
4340501 Support, Engine Mounted (Prior to June 1995) 1
20 4843133 Support Weldment (June 1995 to Present) 1
21 0641608 Bolt 3/8"-16NC x 1" (Prior to June 1995) 3
22 4751600 Flatwasher 3/8" (Prior to June 1995) 3
3120241 2-107

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-28. GENERATOR INSTALLATION - DEUTZ F3L912 (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

23 4761600 Lockwasher 3/8" (Prior to June 1995) 3
24 3311605 Locknut 3/8"-16NC (Prior to June 1995) 3
25 0641610 Bolt 3/8"-16NC x 1 1/4" (Prior to June 1995) 1
26 4751600 Flatwasher 3/8" 1
27 4761600 Lockwasher 3/8" 1
Box, Electrical (Supplied With Engine) 1
3910808 Screw, Machine #8-32NC x 1/2" 4
4751000 Flatwasher 4
4760800 Lockwasher #8 4
3310801 Nut #8-32NC 4
28 3251476 Nameplate 1
29 4460023 Connector 1
30 4460134 Connector 1

1060012 Cable, Electrical - 16/4 3ft.
31 4460071 Connector 1
3300048 Locknut, Conduit 1
0960238 Bushing 1
3740049 Relay (Not Shown - Located in Ground Control Box) 2

2-108 3120241




SECTION 2 TURNTABLE

FIGURE 2-28. GENERATOR INSTALLATION - DEUTZ F3L912 (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3120241

2-109

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-29. DEUTZ F3L1011 ENGINE INSTALLATION

<

‘ TERMINAL STRIP
ASSEMBLY MOUNTED

| CN TOP REAR OF

& ENGINE

STARTER

2-110

AUXPWR
RELAY

45 65
. ©®—37
——56
lBATTEHY
L e
311/.T 308 . FUEL TANK
312 @ 303
306 o~ 313
305-< Q/é’r/)b
U ” 302
]\ LO%‘;‘QON

VARY

FUEL SUPPLY
FUEL RETURN

3120241



SECTION 2 TURNTABLE

FIGURE 2-29. DEUTZ F3L1011 ENGINE INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0251290 DEUTZ ENGINE ASSEMBLY F3L-1011 Ref. 12
1 2000107 Engine, Deutz F3L1011 Diesel (Prior to July 1995) 1
2000138 Engine, Deutz F3L1011 Diesel (July 1995 to Present) 1
7000694 Muffler 1
2 3600139 Pump Assembly - Main (See Figure 2- 42 for Break- 1
down)
3 0641812 Bolt 1/2"-13NC x 1 1/2" 2
4 4761800 Lockwasher, 1/2" 2
5 2180730 Fitting 1
6 2420110 Sender, Oil Pressure 1
Note: See end of parts list for items located at item
6 when equipped with generator. Ref.
7 Not Used
8 1060045 Cable, Battery 1
9 0080172 Adapter, Throttle (Prior to July 1995) 1
4460302 Adapter, Throttle (July 1995 to Present) 1
10 3450202 Pin, Cotter 1
11 3951003 Screw #10-24UNC x 3/8" (Prior to July 1995) 1
0902244 Bracket, Throttle (July 1995 to Present) 1
12 3960407 Gasket, Intake Adapter 1
13 0080177 Adapter Weldment 1
14 3311501 Nut 5/16"-18UNC-2B 5
15 4761500 Lockwasher 5/16" Nominal 5
16 0641512 Bolt 5/16"-18UNC x 1 1/2" 3
17 0901705 Bracket, Muffler 1
18 1320176 Clamp, Muffler 1 7/8" U-Bolt 3
19 0701010 Bolt 20mm x 20mm 4
20 4832000 Lockwasher 210mm Nominal 4
21 Harness 42" Long 1
1060054 Harness Prior to February 1990 1
4920929 Harness February 1990 to June 1992 1
4920960 Harness June 1992 to Present 1
22 Harness
1060221 Harness Prior to February 1990 1
4920946 Harness February 1990 to Present 1
23 4843740 Air Intake 1
24 3960389 Seal, Intake 1
25 0100001 Adhesive, Dual (Not Shown) (Prior to July 1995 Only) A/R
26 3600071 Pump Assembly
7004247 Pump Only 1
7004249 Coupling Only 1
7004248 Motor, Replacement 1
7004436 Motor with Bracket 1
7012576 Bracket Only 1
27 0080174 Adapter 4
28 0641606 Bolt 3/8"-16UNC x 3/4" 2
29 4761600 Lockwasher 3/8" 5
30 0641610 Bolt 3/8"-16UNC x 1 1/4" 3
3120241 2-111

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-29. DEUTZ F3L1011 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
31 3311601 Nut 3/8"-16UNC 3
32 4751600 Flatwasher 3/8" 3
33 1320060 Clamp 2
34 0641844 Bolt 1/2"-13UNC x 5 1/2" 4
35 1060149 Battery Cable 55" Long 1
36 Not Used
37 3311805 Locknut 1/2"-13NC 4
38 1060032 Battery Cable 42" Long 1
39 Plate, Engine Mounting Options: 1

3534685 Prior to S/N 36897
3570861 S/N 36897 to Present
40 Bracket, Exhaust Options: 1
0901729 Prior to S/N 32922
4845517 S/N 32922 to Present
41 3530425 Bracket, Electrical Panel 1
42 0641408 Bolt 1/4"-20 x 1" 2
43 3311401 Nut 1/4"-20 6
44 4761400 Lockwasher 1/4" 6
45 4751400 Flatwasher 1/4" 6
46 3740059 Relay, Start 1
47 3740067 Relay, Auxiliary Power 1
48 0641406 Bolt 1/4"-20 x 3/4" 4
49 0901401 Bracket, Terminal Strip 1
50 1670414 Cover, Terminal Strip 1
51 1701466 Decal - Wire Identification 1
52 3910812 Screw #8 x 32NC x 3/4" 2
53 4770800 Star Washer #8 2
54 3310801 Nut #8-32NC 2
55 4921365 Harness, Engine (Prior to July 1995) 1
4921768 Harness, Engine (July 1995 to Present) 1
4460264 Strip, Terminal 1
4460277 Strip, Terminal 1
3990010 Diode 1
3730003 Resistor 1
56 1060054 Cable, Battery 36" Long 1
57 Not Used
58 0060023 Actuator Assembly 1
7008804 Bellows 1
7008829 P.C. Board 1
7008821 Motor 1
7008828 Cable 1
59 0641508 Bolt 5/16NC x 1" 2
60 0901770 Bracket 1
61 2180104 Fitting, Nipple (July 1995 to Present) 1
62 2200261 Fitting, Coupling (July 1995 to Present) 1
63 4711400 Flatwasher 1/4" Narrow (July 1995 to Present) 1
64 0700605 Bolt, Metric M6 x 20mm (July 1995 to Present) 2
65 4751800 Flatwasher 1/2" (S/N 44770 to Present) 1
2-112 3120241




SECTION 2 TURNTABLE

FIGURE 2-29. DEUTZ F3L1011 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0251291 ENGINE INSTALLATION Ref. C
101 Not Used
102 0641614 Bolt 3/8"-16NC x 1 3/4" 4
103 4751600 Flatwasher 3/8" 8
104 4761600 Lockwasher 3/8" 4
105 3311601 Nut 3/8"-16NC 4
106 2180536 Fitting 1
107 1320022 Clamp 4
108 0100020 Sealant, Pipe (Not Shown) A/R
109 4564967 Tube, Exhaust 1
110 1320176 Clamp, Exhaust 1
111 2720271 Fuel Line 3/8" (Return) 7.5 ft.
112 2720058 Fuel Line 5/16" (Supply) 6
113 1120169 Rain Cap 1
114 2220805 Fitting 1
115 1320020 Clamp, Muffler (July 1995 to Present) (Not Shown) 1
116 4751500 Flatwasher 5/16" (July 1995 to Present) (Not Shown) 4
117 3311505 Locknut 5/16"-18NC (July 1995 to Present) (Not ”
Shown)
0251933 AIR CLEANER INSTALLATION Ref. B
201 1340020 Air Cleaner Assembly 1
7004214 Element 1
202 1120161 Cap, Air Stack 1
203 0641405 Bolt 1/4"-20NC x 5/8" 4
204 4711400 Flatwasher 1/4" 8
205 Not Used
206 3311405 Locknut 1/4"-20NC 4
207 0340002 Band, Filter 2
208 0080039 Adapter, 90° Rubber 2
209 4562791 Tube 1
210 1320016 Clamp, Hose 4
0251323 BATTERY INSTALLATION Ref. B
301 3980007 Seat, Battery 1
302 0400075 Battery 1
303 0361810 Hold-Down, Battery 1
304 0630370 J-Bolt, Tie Down 3/8"-16NC x 10 7/16" 2
305 4711600 Flatwasher 3/8" 2
306 3300029 Wing Nut 3/8"-16NC 2
307 0961127 Bushing, Snap 1
308 1060146 Cable, Battery (Prior to June 1995) 1
1060147 Cable, Battery (June 1995 to Present) 1
309 0641610 Bolt 3/8"-16NC x 1 1/4" (Prior to June 1995) 1
310 4751600 Flatwasher 3/8" (Prior to June 1995) 2
311 4761600 Lockwasher 3/8" (Prior to June 1995) 1
312 3311601 Nut 3/8"-16NC (Prior to June 1995) 1
3120241 2-113

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-29. DEUTZ F3L1011 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
313 4420037 Tape, Insulation 6.75"
COLD WEATHER PACKAGE INSTALLATION
0252663 (OPTIONAL - NOT SHOWN) Ref. 3
2901111 Kit, Cold Weather Start 1
0700808 Bolt, Metric M8 x 16 Grade 8.8 (Prior to S/N 34483) 1
4761500 Lockwasher 5/16" (Prior to S/N 34483) 1
3311401 Nut 1/4"-20NC 4
4761400 Lockwasher 1/4" 4
4300031 Stud (Welded on Part) 4
2580001 Heater, Battery 1
0251682 ENGINE SHUTDOWN INSTALLATION (NOT SHOWN) Ref. —
Note: The following items located at item 6.
4360065 Switch, Pressure 1
2220318 Fitting, 90° 1
2180643 Fitting, Nipple 1
2180360 Fitting, Tee 1
3740049 Relay (Located in Ground Control Box - Not Shown) 1
0251876 ENGINE PRESSURE SWITCH INSTALLATION (USE Ref. 6
WITH 110V GENERATOR OPTION - NOT SHOWN)
Note: The following items located at item 6.
4360037 Switch, Pressure 1
2200261 Fitting, Connector 1
2180360 Fitting, Tee 1
2180537 Fitting, Brass Nipple 1
2180749 Fitting, 45° 1
2180730 Fitting, Adapter 1
ENGINE DISTRESS INSTALLATION (OPTIONAL - NOT
0252661 SHOWN) ( Ref. 4
Note: The following items located at item 6.
2180360 Fitting, Tee 1
2180318 Fitting, 90° (Prior to S/N 32301) 1
4360065 Switch, Pressure 1
Fitting, Nipple Options: 1
2180643 Prior to S/N 32301
2180749 S/N 32301 to Present
ENGINE COMPONENTS Ref.
Engine, Deutz F3L1011 Diesel Options: Ref.
2000107 Prior to July 1995 Ref.
2000138 July 1995 to Present Ref.
Engine 2000107: Ref.
Tune-up Kit (Includes fuel line and oil plug wash-
7014684 ers, 1 oil and fuel filters, valve cover and injector 1
tip gaskets)
2-114 3120241




SECTION 2 TURNTABLE

FIGURE 2-29. DEUTZ F3L1011 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
Use 7020023 Filter, Fuel (was p/n 7012598) 1
Use 7020455 Muffler (was p/n 7000694) 1

7021870 Filter, Oil (was p/n 7014502) 1
70003622 Injector 3
7020424 Gasket, Injector Tip 3
7012626 Starter 1
7012698 Pump, Fuel Lift 1
7020411 Gasket, Fuel Lift 1
7020412 Fitting, Tee 1
7016308 Ring, Plastic Air Intake 1
7016309 Washer, Copper Sealing 1
Use 7019607 Switch, Solenoid (was p/n 7016341) 1
Use 7019607 Shutdown Device (was p/n 7016359) 2
7020457 Alternator 1
7020471 Gasket, Exhaust Manifold 3
7020477 Gear, Ring (133 Teeth) 1
7027210 Sensor, Oil Temperature 1
7027250 Spring, Tension (Actuator) 1
3120044 Engine Manual 1

Engine 2000138: Ref.

Use 8320270 Filter, Fuel (was p/n 7016328) 1
Use 7020455 Muffler (was p/n 7000694) 1
7016331 Filter, Oil 1
7012599 Pump, Fuel Injector 1
7020426 Injector 3
7020424 Gasket, Injector Tip 3
7020425 Nozzle, Injector 3
Starter Options: 1

7020479 9 teeth 1
7016332 11 teeth (was p/n 7020416) 1
7012698 Pump, Fuel Lift 1
7020411 Gasket, Fuel Lift 1
7020412 Fitting, Tee 1
Use 7019607 Shutdown Device (was p/n 7016359) 2
7020417 Alternator 1
70000851 Bracket, Alternator Mounting 1
7020471 Gasket, Exhaust Manifold 3
Gear Options: 1

7024579 110 Teeth 1
7020208 129 Teeth 1
7020477 133 Teeth 1
7020168 Sensor, Oil Temperature 1
7027250 Spring, Tension (Actuator) 1
7000699 Doughnut, Exhaust Seal 1
7020024 Cap, Breather 1
7020220 Harness 1
7020406 Ring, Sealing 1
7020414 V-Belt 1
7020419 Hose, Fuel Return 1

3120241 2-115

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-29. DEUTZ F3L1011 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
7020430 Gasket, Valve Cover 1
7020435 Dipstick 1
2-116 3120241




SECTION 2 TURNTABLE

FIGURE 2-29. DEUTZ F3L1011 ENGINE INSTALLATION (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3120241

2-117

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-30. GENERATOR INSTALLATION - DEUTZ F3L1011
28 29

GROUND CONTROL BOX
BOX SUPPLIED WITH \ >~ )
26 T

GENERATOR
-

2-118 3120241



SECTION 2 TURNTABLE

FIGURE 2-30. GENERATOR INSTALLATION - DEUTZ F3L1011

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0251876 GENERATOR INSTALLATION - DEUTZ F3L1011 Ref. 6
1 2460011 Generator and Control Box Assembly 1
7012558 Generator Assembly 1
7020193 Cable, Generator (Generator to Control Box) 1
7026199 Armature 1
7020108 Brush 4
7020109 Holder, Brush 4
7012513 Cap, Brush Holder 4
7012514 Fan 1
7020110 Bell, Front 1
7020111 Bell Rear 1
7020190 Bearing 2
7003657 Control Box Assembly 1
Note: Replacement 110V Control Box comes
with 2 std Receptacles p/n 4460190. Optional
Industrial Twist Lock Receptacles p/n 4460027
must be ordered separately.
4360542 Breaker, Circuit 1
2420203 Voltmeter 110V (was p/n 7010699) 1
Receptacle Options:
4460190 Receptacle, Standard 110V AR
4460027 Receptacle, Twistlock 110V
2920162 Lamp 1
7020191 Switch, Toggle 1
3520028 Plug, Hole 1
2 0681610 Bolt 3/8"-16NC x 1 1/4" (Grade 8) 2
3 4761600 Lockwasher 3/8" 2
4 4751600 Flatwasher 3/8" 2
5 0361815 Arm, Adjustable 1
6 0681510 Bolt 5/16"-18NC x 1 1/4" (Grade 8) 2
7 4761500 Lockwasher 5/16" 2
8 4751500 Flatwasher 5/16" 2
9 4843410 Bracket, Mounting - Generator 1
10 0761012 Bolt, Metric 10MM x 25M 2
11 4812000 Flatwasher, Metric 10MM 2
0100011 Loctite AR
12 0701414 Bolt, Metric 14MM x 30MM 1
13 0480059 V-Belt 1
14 3580134 Pulley 1
15 2860012 Key 1
16 3580158 Pulley 1
17 Seeltem 1 Box, Control 1
18 0641406 Bolt 1/4"-20NC x 3/4" 2
19 4751400 Flatwasher 1/4" 2
20 4761400 Lockwasher 1/4" 2
21 3311401 Nut 1/4"-20NC 2
22 0901633 Bracket, Mounting - Box 1
23 3311401 Nut 1/4"-20NC 2
3120241 2-119

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-30. GENERATOR INSTALLATION - DEUTZ F3L1011

FIG & ITEM # PART NUMBER DESCRIPTION QTYy. REV.
24 4761400 Lockwasher 1/4’ 2
25 4751400 Flatwasher 1/4" 2
4300068 Stud (Welded on Part) 2
26 3251476 Decal - Generator 1
27 4460023 Terminal 1
28 1060012 Cable - 12/4 A/R
29 4460071 Connector, Strain Relief 1
3300048 Locknut, Conduit 1
0960238 Bushing 1
30 0641404 Bolt 1/4"-20NC x 1/2" 2
4751400 Flatwasher 1/4" 4
4761400 Lockwasher 1/4" 2
3311401 Nut 1/4"-20NC 2
2-120 3120241




SECTION 2 TURNTABLE

FIGURE 2-30. GENERATOR INSTALLATION - DEUTZ F3L1011

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3120241

2-121

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-31. FORD LSG 423 ENGINE INSTALLATION (WITH DISTRIBUTOR)

(PRIOR TO MARCH 1995)

STARTER

81JULY 1992 TO FEB. 1995 (ONLY)

START SOL.

AN 53 PRIOR TO OCT. 1988
s /
BATTERY

<
> +l'|"‘|;" - 52PRIORTOJULY 1588
1408 JuLY 1988 TO FEB. 1995

]
53 i 54

OCT. 1988 H
TO K—LO TO ENGINE
d FEB. 1995 8

2-122

;\ ‘\
“OPPOSITE SIDE

)ﬂa-
OF ENGINE %jl

58 EyEL SUPPLY
57 A

3120241



SECTION 2 TURNTABLE

FIGURE 2-31. FORD LSG 423 ENGINE INSTALLATION (WITH DISTRIBUTOR) (PRIOR TO MARCH

1995)
FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
ENGINE ASSEMBLY - STANDARD GAS WITH GEAR
0236344 PUMP AND ADECO THROTTLE (PRIOR TO JUNE Ref. L
1987)
ENGINE ASSEMBLY - STANDARD GAS WITH GEAR
0238345 PUMP AND PRECISION GOVERNOR (JUNE 1987 TO Ref. L
FEBRUARY 1995)
ENGINE ASSEMBLY - STANDARD GAS WITH PISTON
0237523 PUMP (PRIOR TO MARCH 1995) Ref. A
ENGINE ASSEMBLY - DUAL FUEL WITH GEAR PUMP
0236543 AND ADECO THROTTLE (PRIOR TO JUNE 1987) Ref. J
ENGINE ASSEMBLY - DUAL FUEL WITH GEAR PUMP
0238347 AND PRECISION GOVERNOR (JUNE 1987 TO MARCH Ref. (0]
1995)
1 Engine Options: 1
2000073 Prior to August 1984
2000086 August 1984 to June 1987
2000088 June 1987 to March 1995
2 Pump Assembly (Main) Options: 1
Gear Pump Assembly (Prior to June 1987) (See Fig-
3600072 ure 2-41 fo? Breakdoalvr(l) ) ’
3600139 Gear P_ump Assembly (June 1987 to February 1995)
(See Figure 2-42 for Breakdown)
3600126 ch)s\,:/cr)‘r; Pump Assembly (See Figure 2-44 for Break-
3 Not Used
4 Not Used
5 0641812 Bolt 1/2"-13NC x 1 1/2" 2
6 4761800 Lockwasher 1/2" 2
7 Not Used
8 4761600 Lockwasher 1/2" AR
9 0641608 Bolt 3/8"-16NC x 1" 2
10 Plate, Mounting (Engine) Options: 1
3509613 Prior to April 1986
3509816 April 1986 to March 1995
11 3200200 Bracket, Support - Engine (Front) 1
12 0701014 Bolt, Metric 10mm x 30mm 3
13 0701015 Bolt, Metric 10mm x 35mm 1
14 4832000 Lockwasher 10mm 4
15 4740275 Spacer 1
16 0630360 Bolt, Carriage 2
17 4761500 Lockwasher 5/16" 2
18 4751500 Flatwasher 5/16" 6
19 3200062 Mount, Motor 4
20 0960991 Bushing 1
21 4751800 Flatwasher 1/2" 3
22 3311805 Locknut 1/2"-13NC 3
23 0641828 Bolt 1/2"-13NC x 3 1/2" 1
24 0641820 Bolt 1/2"-13NC x 2 1/2" 2
3120241 2-123

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-31. FORD LSG 423 ENGINE INSTALLATION (WITH DISTRIBUTOR) (PRIOR TO MARCH
1995) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
25 Bracket (Radiator) Option: 2
0901180 Prior to March 1990
0901651 March 1990 to March 1995
26 3940804 Screw, Self-Tapping #8 x 1/2" 12
27 4750800 Flatwasher #8 12
28 3620026 Radiator Assembly 1
29 2060014 Fan 1
30 Shroud Options: 1
2680333 Prior to May 1990
2680386 May 1990 to March 1995
31 2720232 Hose, Radiator (Bottom) 1
32 1320014 Clamp, Hose 3
33 Radiator Hose (Top) Options: 1
2720233 Prior to June 1987
2720254 June 1987 to March 1995
34 1320031 Clamp, Hose 1
35 4360037 Switch, Oil Pressure 1
36 2420024 Sender, Temperature 1
37 0100020 Sealant, Pipe (Not Shown) A/R
38 2420033 Sender, Oil Pressure 1
39 2180360 Fitting, Tee 1
40 2220273 Fitting, Reducer 1
41 Auxiliary Pump Assembly Options: 1
Note: When replacing complete assy recommend P/N
3600071.
3600051 Pump Assembly (Prior to October 1984)
7004415 Pump Only 1
7004408 Coupling Only 1
3600115 Pump Assembly (October 1984 to June 1987)
7004412 Coupling Only 1
7013755 Motor, Replacement 1
3600052 Pump Assembly (June 1987 to October 1990)
7004416 Pump Only 1
7004412 Coupling Only 1
7000483 Motor, Replacement - Includes Coupling 1
3600071 Pump Assembly (October 1990 to March 1995)
7004247 Pump Only 1
7004249 Coupling Only 1
7004248 Motor, Replacement 1
7004436 Motor with Bracket 1
7012576 Bracket Only 1
42 to 46 Not Used
47 4751600 Flatwasher 3/8" 11
48 0641610 Bolt 3/8"-16NC x 1 1/4" 6
49 3311601 Nut 3/8"-16NC 6
50 3250914 Decal - Caution 2
51 Cable (Battery) Options: 1
1060045 Prior to August 1992
1060093 August 1992 to March 1995
2-124 3120241




SECTION 2 TURNTABLE

FIGURE 2-31. FORD LSG 423 ENGINE INSTALLATION (WITH DISTRIBUTOR) (PRIOR TO MARCH
1995) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
52 1060172 Cable, Battery (Prior to July 1988) 1
53 Cable (Battery) Options: 1

1060074 Prior to October 1988

1060032 October 1988 to March 1995
54 Cable (Battery) Options: 2

1060093 18" Length

1060045 10" Length
55 1060030 Cable, Battery 1
56 Not Used
57 2720058 Hose, Fuel - Supply 8 Ft.
58 1320022 Clamp 2
59 Not Used

Controller, Governor (With Precision Governor - June
60 1600098 1987 to March 1995)( !
61 0901419 ir)agcsl;et (With Precision Governor - June 1987 to March 5
62 0641408 Bolt 1/4"-20NC x 1" A/R
63 4761400 Lockwasher 1/4" A/R
64 3311401 Nut 1/4"-20NC A/R
65 0080092 Adapter, Carburetor 1
66 4300057 Stud, Carburetor 1
67 3311405 Locknut 1/4"-20NC 1
68 0901401 Bracket, Terminal Strip 1
69 4460277 Strip, Terminal 1
70 1670414 Cover, Terminal Strip 1
71 1700901 Decal, Terminal Strip 1
72 3910812 Screw, Machine #8-32NC x 3/4" 2
73 4770800 Starwasher #8 2
74 3310801 Nut #8-32NC 2
75 Not Used
76 1320069 Clamp 1
77 Not Used
78 Not Used
79 4562516 Hose AR
80 2720160 Hose 24 in.
81 4920961 Harness (July 1992 to March 1995) 1
82 4791600 Starwasher 3/8" 2
83 4791400 Starwasher 1/4" 2
84 3311501 Nut 5/16"-18NC 4
3120241 2-125

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-31. FORD LSG 423 ENGINE INSTALLATION (WITH DISTRIBUTOR) (PRIOR TO MARCH
1995) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTYy. REV.
ENGINE INSTALLATION - STANDARD GAS WITH
0236369 GEAR PUMP AND ADECO THROTTLE (PRIOR TO Ref. G
JUNE 1987)
ENGINE INSTALLATION - STANDARD GAS WITH
0238346 GEAR PUMP AND PRECISION GOVERNOR (JUNE Ref. D
1987 TO MARCH 1995)
ENGINE INSTALLATION - STANDARD GAS WITH PIS-
0237522 TON PUMP (PRIOR TO MARCH 1995) Ref. B
ENGINE INSTALLATION - DUAL FUEL WITH GEAR
0236544 PUMP AND ADECO THROTTLE (PRIOR TO JUNE Ref. C
1987)
ENGINE INSTALLATION - DUAL FUEL WITH GEAR
0238348 PUMP AND PRECISION GOVERNOR (JUNE 1987 TO Ref. F
MARCH 1995)
101 Not Used
102 0340002 Band, Mounting 2
103 1120161 Cap, Rain 1
104 1340020 Air Cleaner Assembly 1
7004214 Element, Filter 1
105 4300031 Stud (Welded on Part) 4
106 3311401 Nut 1/4"-20NC 6
107 4761400 Lockwasher 1/4" 6
108 4561815 Tube, Air Intake 1
109 0080039 Adaptor 1
110 1320016 Clamp, Hose 3
111 2720178 Hose 14 in.
112 0080124 Adaptor, Carburetor 1
113 4711400 Flatwasher 1/4" Narrow 4
114 0641408 Bolt 1/4"-20NC x 1" 2
115 0901243 Bracket, Radiator Support 1
116 1320022 Clamp, Hose 1
117 2220805 Fitting, Barbed 1
118 2200101 Plug, Pipe 1
119 0100020 Sealant, Pipe AR
120 0641813 Bolt 1/2"-13NC x 1 5/8" 4
121 4751800 Flatwasher 1/2" 8
122 3311805 Locknut 1/2"-13NC 4
123 Not Used
124 Not Used
ELECTRICAL PANEL ASSEMBLIES Ref.
0236321 MACHINES WITH RACINE PROP VALVES Ref. |
0237859 MACHINES WITH VICKERS PROP VALVES Ref. E
201 3509714 Plate, Mounting 1
202 3740067 Relay, Prestolite 1
203 3300220 Nut, Special 4
204 3740061 Solenoid, Start Lockout 1
205 3311401 Nut 1/4"-20NC 7
2-126 3120241




SECTION 2 TURNTABLE

FIGURE 2-31. FORD LSG 423 ENGINE INSTALLATION (WITH DISTRIBUTOR) (PRIOR TO MARCH
1995) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
206 0641405 Bolt 1/4"-20NC x 5/8" 10
207 4761400 Lockwasher 1/4" 10
208 3740059 Relay, Motorcraft 1
209 3311001 Nut #10-24NC 2
210 3310801 Nut #8-32NC 1
211 4761000 Lockwasher #10 2
212 4760800 Lockwasher #8 1
213 4711400 Flatwasher 1/4" 4
214 4791400 Starwasher 1/4" 9
215 Actuator, Adeco Throttle Options: 1
0060021 Machines With Racine Prop Valves
Not Required Machines With Vickers Prop Valves
0236370 EXHAUST INSTALLATION Ref. C
301 3220033 Muffler 1
302 1320019 Clamp 1
303 4562661 Tube, Exhaust 1
304 0701010 Bolt 20mm x 20mm 4
305 4832000 Lockwasher 10mm 4
306 3920385 Wire, Safety 2 Ft.
307 4100025 Sleeve, Fiberglass 15in.
308 1120067 Cap, Rain 1
0239266 BATTERY INSTALLATION Ref. C
Note: Location may vary but components are the Ref.
same.
401 3980003 Seat, Battery 1
402 0400003 Battery 1
403 0400002 Hold-Down, Battery 1
2910479 Clips 2
404 0630370 J-Bolt 2
405 4711600 Flatwasher 3/8" 2
406 3300029 Wingnut 3/8"-16NC 2
407 0961127 Bushing, Snap (Not Shown) 1
408 1060146 Cable, Battery (July 1988 to March 1995) 1
0641610 Bolt 3/8"-16NC x 1 1/4" 1
4751600 Flatwasher 3/8" 2
4761600 Lockwasher 3/8" 1
3311601 Nut 3/8"-16NC 1
3120241 2-127

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-31. FORD LSG 423 ENGINE INSTALLATION (WITH DISTRIBUTOR) (PRIOR TO MARCH
1995) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
VACUUM SWITCH INSTALLATIONS Ref.
0237071 MAY 1985 TO APRIL 1986 Ref. —
0236782 PRIOR TO MAY 1985 Ref. —
501 2720016 Hose AR
502 2129112 Filter 1
503 4360195 Switch, Vacuum Delay AR
504 1320041 Clamp 2
505 0641405 Bolt 1/4"-20NC x 5/8" 1
4761400 Lockwasher 1/4" 1
3311401 Nut 1/4"-20NC 1
506 2220295 Fitting, Coupling 1
507 4360067 Switch, Vacuum 1
4360066 Switch, Vacuum 1
508 0901306 Bracket (4" Long) 1
0901333 Bracket (4 3/4" Long) 1
509 2180623 Fitting 1
COLD WEATHER KIT - ENGINE COMPONENTS Ref.
OPTIONS: (OPTIONAL - NOT SHOWN)
0236871 Ford LSG 423 (Prior to S/N 24769) Ref. D
0236339 Ford LSG 423 (S/N 24769 to March 1995) Ref. —
2580001 Heater, Battery 1
Heater, Engine Block Options: 1
2580022 Prior to S/N 24769
2580048 S/N 24769 to March 1995
ENGINE COMPONENTS Ref.
2000073 Prior to August 1984 Ref.
2000086 August 1984 to June 1987 Ref.
2000088 June 1987 to March 1995 Ref.
Carburetor (Standard Gas) Without Built-in Choke
9982700 (Machines éuilt through 1389) L
Carburetor (Standard Gas) With Built-in Choke
7000643 (Machines éuilt 1990 to M?’:lrch 1995) L
7000878 Rebuilt Kit - 9982700 and 7000643 Carburetor 1
1140009 Carburetor - LP Gas 1
7024321 Gasket, Carburetor (Top) (Used on 7000878) 1
7000646 Gasket, Carburetor
7000877 Fuel Shut-Off (With Wire) 1
7000884 Fuel Shut-Off (With Terminal Post) 1
7000895 Choke Assembly 1
7012577 Vacuum Line Fitting 1
7012578 Vacuum Line Tube Assembly 1
7000867 Engine Harness 1
7010633 Fuel Pump Assembly 1
Use 7019932 Spark Plug (was p/n 7012595) 4
2-128 3120241




SECTION 2 TURNTABLE

FIGURE 2-31. FORD LSG 423 ENGINE INSTALLATION (WITH DISTRIBUTOR) (PRIOR TO MARCH
1995) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
7019931 Wire Set Spark Plug 1
Major Components Kit (Includes 1 each of Standard
7014677 Gas Carburetor, Water Pump, Fuel Pump, Starter 1
and Standard Alternator)
Gasket/Electrical Kit (Includes Upper and Lower
Gasket Kits, 1 each of Thermostat, Ring Gear, Belt,
7014678 Coil, Ignition Module, Voltage Regulato?, Starter 1
Solenoid and Hose)
Tune-up Kit (Includes 4 Spark Plugs and 1 each of
7014679 Qil Filter, Fuel Filter, Cap, Rotor and ignition Wire 1
Set)
Use 7021869 Filter, Oil (was p/n 7014501) 1
7000665 Fan (Engine 2000073 Only) 1
Use 7012679 Starter (was p/n 7000868) 1
7000869 Module 1
7019976 Flywheel 1
7022180 Gear, Ring (Flywheel) 1
7000874 Alternator 1
7000870 Regulator, Voltage 1
7000871 Coail 1
7022153 Pump, Water (Engine 2000088 Only) 1
7023667 Fitting, Tee (Water By-Pass) (Engine 2000088 Only) 1
3120089 Engine Manual 1
3120241 2-129

mro>-Z233C- N Z0-=-I0mM®n



SECTION 2 TURNTABLE
FIGURE 2-32. ADECO THROTTLE INSTALLATIONS - FORD ENGINE MACHINES

NUWOFF—-0Z2 N FFDoEZF-FonJdu

3120241

2-130



FIGURE 2-32. ADECO THROTTLE INSTALLATIONS - FORD ENGINE MACHINES

SECTION 2 TURNTABLE

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
NOTE: FOR MACHINES WITH SOLENOID CON-
TROLLED THROTTLE (BUILT PRIOR TO MID 1985) Ref.
REPLACE WITH ADECO THROTTLE.
ADECO THROTTLE INSTALLATION Ref.
WITHOUT VACUUM PULL-OFF - BUILT MID 1985
0236965 TO APRIL 1986 Ref. —
WITH VACUUM PULL-OFF BUILT APRIL 1986 TO
0237356 JUNE 1987 B
1 Choke Kit Options: 1
2900097 Built Mid 1985 to April 1986
0237715 Built April 1986 to June 1987
2 0060020 Actuator, Adeco 1
7008807 Board, Circuit 1
7008804 Bellows, Rubber 1
7008821 Motor, Drive 1
3 4842263 Bracket, Actuator Mounting 1
4 3010081 Link, Throttle 1
5 0901297 Bracket, Choke Mounting 1
6 3840821 Rod, Choke 1
7 1380111 Clip, Rod 1
8 0641406 Bolt 1/4"-20NC x 3/4" 4
9 4751400 Flatwasher 1/4" 2
10 4761400 Lockwasher 1/4" 4
11 3311401 Nut 1/4"-20NC 4
12 0630384 Bolt, Metric 8mm x 40mm 2
13 4751500 Flatwasher 5/16" 3
14 0630135 Bolt, Metric 10mm x 30mm 2
15 4740116 Lockwasher, Metric 10mm 2
16 4761500 Lockwasher 5/16" 2
17 4160084 Spring 1
Note: Items 18 - 27 Used on Machines Built April Ref.
1986 to June 1987.
18 0700810 Bolt, Metric 8mm x 20mm 1
19 3840855 Rod, Choke Pull-Off 1
20 0060022 Actuator, Vacuum Choke Pull-Off 1
21 3910808 Screw, Round Head #8-32NC x 1/2" 2
22 4760800 Lockwasher #8 2
23 3310801 Nut #8-32NC 2
24 0901347 Bracket, Actuator 1
25 2720016 Hose 12in.
26 2180666 Fitting 1
27 1380112 Clip 1
3120241 2-131

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-33. PRECISION GOVERNOR INSTALLATION - FORD ENGINE MACHINES

. RO e 1)

MD<r w0

2-132 3120241



SECTION 2 TURNTABLE

FIGURE 2-33. PRECISION GOVERNOR INSTALLATION - FORD ENGINE MACHINES

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0238044 PRECISION GOVERNOR INSTALLATION (STANDARD Ref A

PARTS)

1 0901373 Bracket, Governor 1

2 2500004 Governor 1

3 0641408 Bolt 1/4"-20NC x 1" 7

4 3311401 Nut 1/4"-20NC 7

5 4751400 Flatwasher 1/4" 7

6 4761400 Lockwasher 1/4" 7

7 3840898 Rod 1

8 3321401 Nut 1/4"-28NF 2

9 1660157 Coupling, Ball - Joint 2
PRECISION GOVERNOR INSTALLATION (VARIABLE
PARTS REQUIRED ON 1987-1989 MODELS WITHOUT

0238044 BUILT-IN CHOKE. 1990 MODELS HAVE CARBURE- Ref. A

TOR WITH BUILT-IN CHOKE)

51 0237568 g:r())ke and Vacuum Pull-Off Assembly (Includes Sen- 1

52 3910812 Screw, Round Head #8-32NC x 3/4" 2

53 4760800 Lockwasher #8 2

54 2720016 Hose 1 Ft.

55 2180666 Fitting 1

3120241 2-133

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-34. GENERATOR INSTALLATION - FORD ENGINE MACHINES BUILT
PRIOR TO MARCH 1995

GROUND CONTROL BOX FORD ENGINE

BOX
SUPPLIED
WITH
110AC GENERATOR

MACHINE BUILT
THROUGH 1988

SUPPLIED
WITH
GENERATOR

MACHINES BUILT
1989 TO MARCH 1995

2-134 3120241



SECTION 2 TURNTABLE

FIGURE 2-34. GENERATOR INSTALLATION - FORD ENGINE MACHINES BUILT PRIOR TO MARCH

1995
FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
GENERATOR INSTALLATIONS Ref.
0236382 GENERATOR - PRIOR TO MAY 1987 Ref. C
0236383 GENERATOR - MAY 1987 THROUGH 1988 Ref. F
0239244 GENERATOR -1989 TO MARCH 1995 Ref. 11
1 Not Used
2 0641508 Bolt 5/16"-18NC x 1" 3
3 4761500 Lockwasher 5/8" 4
4 V-Belt Options: 1
0480037 Prior to May 1987
0480048 May 1987 to March 1995
5 See Item 6 Pulley (Part of Generator Assembly) 1
6 2460011 Generator and Control Box Assembly 1
7012558 Generator Assembly 1
7020193 Cable, Generator (Generator to Control Box) 1
7026199 Armature 1
7020108 Brush 4
7020109 Holder, Brush 4
7012513 Cap, Brush Holder 4
7012514 Fan 1
7020110 Bell, Front 1
7020111 Bell Rear 1
7020190 Bearing 2
7003657 Control Box Assembly 1
Note: Replacement 110V Control Box comes
with 2 std Receptacles p/n 4460190. Optional
Industrial Twist Lock Receptacles p/n
4460027 must be ordered separately.
4360542 Breaker, Circuit 1
2420203 Voltmeter 110V (was p/n 7010699) 1
Receptacle Options:
4460190 Receptacle, Standard 110V A/R
4460027 Receptacle, Twistlock 110V
2920162 Lamp 1
7020191 Switch, Toggle 1
3520028 Plug, Hole 1
7 Not Used
8 4751500 Flatwasher 5/16" 1
9to 10 Not Used
11 0701021 Bolt, Metric 10mm x 65mm 2
12to 15 Not Used
16 0721004 Screw, Machine #10-24NC x 1/2" 2
17 4751000 Flatwasher #10 4
18 4761000 Lockwasher #10 2
19 3311001 Nut #10-24NC
20 Not Used
21 3251476 Decal - On/Off 1
22 1060012 Cable, Electrical - 12/4 AR
23 4460134 Connector (Not Shown - Located at Generator) 1
3120241 2-135

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-34. GENERATOR INSTALLATION - FORD ENGINE MACHINES BUILT PRIOR TO MARCH
1995 (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
24 4460071 Connector (Not Shown - Located at Ground Control 1
Box)
o5 3300048 Locknut, Conduit (Not Shown - Located at Ground 1
Control Box)
26 0960238 Bushing (Not Shown - Located at Ground Control 1
Box)
27 4460023 Connector, Terminal (Not Shown - Located at Gener- 1
ator Control Box)
28 See Item 6 Key, Woodruff (Part of Generator Assembly) 1
29to 30 Not Used
31 4761600 Lockwasher 3/8" AR
0236382 GENERATOR INSTALLATION (PRIOR TO MAY 1987) Ref. C
0236383 GENERATOR INSTALLATION (MAY 1987 THROUGH Ref
1988)
51 4060579 Shield, Heat 1
52 3311501 Nut 5/16"-18NC 4
53 4340436 Support, Adjustable 1
54 Support Options: 1
4340437 Prior to May 1987
4340438 May 1987 through 1988
55 0630135 Bolt, Metric 10mm x 30mm 2
0239244 GENERATOR INSTALLATION (1989 TO MARCH 1995) Ref. 11
71 4060696 Shield, Heat 1
72 Not Used
73 4340565 Support, Adjustable 1
74 4843156 Support Weldment 1
75 4564123 Tube, Spacer A/R
76 4564329 Tube, Spacer 1
77 4832000 Lockwasher, Metric 10mm 4
78 0361704 Bar, Mounting 1
79 0701022 Bolt, Metric 10mm x 70mm 4
80 4564328 Tube, Spacer 1
81 0681610 Bolt 3/8"-16NC x 1 1/4" (Grade 8) 2
82 4751600 Flatwasher 3/8" 3
2-136 3120241




SECTION 2 TURNTABLE

FIGURE 2-34. GENERATOR INSTALLATION - FORD ENGINE MACHINES BUILT PRIOR TO MARCH
1995 (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3120241

2-137

mro>-Z233C- N Z0-=-I0mM®n



Mro>=-ZI3C- N Z0—--I0mw»n

SECTION 2 TURNTABLE

FIGURE 2-35. FORD LRG 423 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS
IGNITION SYSTEM) (MARCH 1995 TO S/N 36897)

SUPPLIED
WITH
ENGINE

BATTERY SHOWN HERE
FOR CLARITY

STARTER

/
Ej——‘@w GROUND
AUX
155 POWER BATTERY
RELAY

AUX
POWER
PUMP

2-138 3120241



SECTION 2 TURNTABLE

FIGURE 2-35. FORD LRG 423 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)

(MARCH 1995 TO S/N 36897)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
0255120 FORD ENGINE ASSEMBLY - STANDARD GAS Ref. E
0255121 FORD ENGINE ASSEMBLY - DUAL FUEL Ref. E
1 2000126 Engine 1
2 2220315 Fitting, Straight 1
3 3600139 Pump Assembly - Main (See Figure 2-42 for Break- 1
down)
4 3200377 Mount, Engine (Front) 1
5 4566605 Tube, Spacer 1
6 2500005 Precision Governor Actuator 1
7 0902088 Bracket, Governor Mounting 1
8 3841255 Rod, Throttle 1
9 1660157 Coupling, Ball Joint 2
10 0902089 Bracket, Terminal Strip Mounting 1
11 0902087 Bracket, Fuel Pump Mounting 1
12 2420024 Sender, Water Temperature 1
13 2420033 Sender, Oil Pressure 1
14 4360037 Switch, Oil Pressure 1
15 2220273 Fitting, Reducer 1
16 2220994 Fitting, Cross 1
17 4300056 Stud, Carburetor 1
18 Valve, Oil Drain Options: 1
4640750 Prior to S/N 31722
4640989 S/N 31722 to S/IN 36897
19 2750532 Hose 2.5 ft.
20 1320022 Clamp, Hose 3
21 1700901 Decal, Terminal Strip 1
22 1670414 Cover, Terminal 1
23 0641406 Bolt 1/4"-20NC x 3/4" 2
24 2720058 Fuel Line 1.5 ft.
25 2180536 Fitting, Straight Pipe 1
26 2720271 Hose, Vacuum 2.5 ft.
27 0701022 Bolt 20mm x 70mm 2
28 0701014 Bolt 20mm x 30mm 2
29 4832000 Lockwasher 10mm 4
30 0700810 Bolt 8mm x 20mm 3
31 4831900 Lockwasher 8mm 3
32 0641812 Bolt 1/2"-13NC x 1 1/2" 2
33 4761800 Lockwasher 1/2" 2
34 0641408 Bolt 1/4"-20NC x 1" 4
35 4360405 Switch, Oil Pressure 1
36 3311405 Locknut 1/4"-20NC 6
37 4791400 Starwasher 1/4" 2
38 0721014 Bolt #10-24NC x 1 3/4" 2
39 3311001 Nut #10-24NC 2
40 4761000 Lockwasher #10 2
41 3321401 Nut 1/4"-28NF 1
3120241 2-139

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-35. FORD LRG 423 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)
(MARCH 1995 TO S/N 36897) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
42 0100020 Sealant, Pipe (Not Shown) A/R
43 0701015 Bolt, Metric M10 x 35mm 1
44 4791600 Starwasher 3/8" 2
45 2220437 Fitting, Reducer 1

0255122 FORD ENGINE INSTALLATION - STANDARD GAS Ref. D

0255126 FORD ENGINE INSTALLATION - DUAL FUEL Ref. 6
101 Not Required
102 0340002 Bands, A/C Mounting 2
103 1120161 Cap, Air Cleaner 1
104 1340020 Air Cleaner 1

7004214 Air Cleaner Element 1
105 4300031 Stud (Welded on Part) 4
106 3311401 Nut 1/4"-20NC 6
107 4761400 Lockwasher 1/4" 6
108 4561815 Air Cleaner Tube 1
109 0080039 90° Tube 1
110 1320016 Clamp 5
111 2720178 Hose 2 1/4" x 2 1/2" 1.2 ft.
112 3534685 Plate, Engine Mounting 1
113 4711400 Flatwasher 1/4" Narrow A/R
114 0641408 Bolt 1/4"-20NC x 1" 12
115 0901243 Bracket, Radiator Support 2
116 1320022 Clamp 3
117 2220805 Fitting 1
118 2200101 Fitting 1
119 0100020 Sealant, Pipe (Not Shown) AR
120 0641813 Bolt 1/2"-13NC x 1 5/8" 4
121 4751800 Flatwasher 1/2" 8
122 3311805 Locknut 1/2"-13NC 4
123 0080092 Adapter, Choke 1
124 0080211 Adapter, Fan Spacer 1
125 0901651 Bracket, Radiator 2
126 3940804 Screw #8 x 3/4" 12
127 4750800 Flatwasher #8 12
128 3620026 Radiator 1
129 2060014 Fan 1
130 2680386 Shroud, Radiator 1
131 7016376 Hose, Radiator 1
132 1320014 Clamp 3
133 7016375 Hose, Radiator 1
134 1320031 Clamp 1
135 3200062 Mount, Engine 4
136 Not Used
137 4751800 Flatwasher 1/2" 3
138 3311805 Locknut 1/2"-13NC 3
139 0651828 Bolt 1/2"-13NC x 3 1/2" 1
140 0641820 Bolt 1/2"-13NC x 2 1/2" 2

2-140 3120241




SECTION 2 TURNTABLE

FIGURE 2-35. FORD LRG 423 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)
(MARCH 1995 TO S/N 36897) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTYy. REV.
141 3600071 Auxiliary Pump Assembly 1
7004247 Pump Only 1
7004249 Coupling Only 1
7004248 Motor, Replacement 1
7004436 Motor with Bracket 1
7012576 Bracket Only 1
142 3740080 Relay 2
143 0630360 Bolt, Carriage 5/16"-18NC x 1 1/4" 2
144 3311501 Nut 5/16"-18NC 4
145 0641608 Bolt 3/8"-16NC x 1" 4
146 4761600 Lockwasher 3/8" 8
147 4751600 Flatwasher 3/8" 8
148 0641610 Bolt 3/8"-16NC 4
149 3311601 Nut 3/8"-16NC 6
150 3250914 Nameplate - “Caution - Fan Blade” 2
151 1060093 Cable, Battery 18" 1
152 4761500 Lockwasher 5/16" 2
153 1060032 Cable, Battery 42" 1
154 1060045 Cable, Battery 10" 1
155 1060030 Cable, Battery 49" 1
156 4751500 Flatwasher 5/16’ 6
157 2720058 Fuel Line 8 ft.
158 3538387 Plate, Electrical Panel 1
159 4791600 Lockwasher 3/8" 2
160 1600211 Precision Governor Controller 1
161 0901419 Bracket 2
162 0641406 Bolt 1/4"-20NC x 3/4" 2
163 4761400 Lockwasher 1/4" 12
164 3311401 Nut 1/4"-20NC 12
165 4562661 Tube Weldment 1
166 1320019 Clamp 2
167 3220033 Muffler 1
168 1120067 Raincap 1
169 0701010 Bolt 20mm x 20mm 4
170 4832000 Lockwasher 10mm 4
171 4100025 Sleeve, Fiberglass 1.3 ft.
172 4920385 Wire, Safety 2 ft.
173 4771400 Starwasher 1/4" 4
174 3740067 Relay, Auxiliary Power 1
175 3910812 Bolt #8-32NC x 3/4" 2
176 3310801 Nut #8-32NC 2
177 4760800 Lockwasher #8 2
178 Not Used
179 0630400 Bolt, Metric M8-1.25 x 90mm 4
180 0100020 Sealant, Pipe (Not Shown) A/R
181 2720160 Hose 2ft/.6m
182 4652516 Hose 1lin/2.5cm
183 1320032 Clamp 1
184 4831900 Lockwasher, Metric M8 4
3120241 2-141

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-35. FORD LRG 423 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)
(MARCH 1995 TO S/N 36897) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
185 4566870 Tube, Exhaust 1
0239266 BATTERY INSTALLATION Ref. C
201 3980003 Seat, Masonite 1
202 0400003 Battery 1
203 0400002 Holddown, Battery 1
2910479 Clips 2
204 0630370 J-Bolt 3/8"x 10 7/16" 2
205 4711600 Flatwasher 3/8" Narrow 2
206 3300029 Wingnut 3/8"-16NC 2
207 0961127 Bushing, Snap (Not Shown) 1
208 1060146 Cable, Battery (March 1995 to June 1995) 1
1060074 Cable, Battery (June 1995 to S/N 36897) 1
209 0641610 Bolt 3/8"-16NC x 1 1/4" 1
210 4751600 Flatwasher 3/8" 2
211 4761600 Lockwasher 3/8" 1
212 3311601 Nut 3/8"-16NC 1
LD WEATHER KIT - ENGINE COMPONENT
0257154 ?O%TIONAL -NOT SHOWNC); (S/NCfZQOSOTO S/NS36897) Ref. 1
250 2580048 Heater, Engine Block (Not Shown) 1
2000126 ENGINE COMPONENTS: Ref.
301 4360157 Switch, Temperature 1
302 7000646 Gasket, Carburetor 1
303 Use 7012679 Starter & Wire Kit (Not Shown) (was p/n 7000868) 1
7025145 Solenoid, Starter (Not Shown) 1
304 7000884 Solenoid, Fuel 1
305 1660218 g:)eu;;zgvi\rr:)d Coupling Assembly (See Figure 2-40 for 1
306 7012664 Element, Filter Air 1
307 7016600 Fuel Pump - Electric (Facet) 1
308 7012680 Alternator 1
309 7012681 Module, Ignition 1
310 7012682 Harness, Engine (Not Shown) 1
311 7012683 Spring (Not Shown) 1
312 7012690 Carburetor 1
7023471 Float Assembly 1
7023421 Gasket, Carburetor (Top)
313 Use 7021869 Filter, Oil (was p/n 7014501) 1
314 7019926 Hose, Radiator (Top) 1
315 7019927 Hose, Radiator (Bottom) 1
316 7016601 Filter, Fuel (Used with Facet Pump) 1
317 7016605 Choke, Automatic 1
318 Use 7022153 Water Pump (was p/n 7016638) 1
319 7019921 Belt, Alternator 1
2-142 3120241




SECTION 2 TURNTABLE

FIGURE 2-35. FORD LRG 423 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)
(MARCH 1995 TO S/N 36897) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

320 7019930 Assembly, Ignition Coil 1
321 7019931 Wires, Spark Plug 1

7019932 Spark Plug 4
322 7019933 Kit, Calibrator Repair 1
323 7019976 Flywheel (Not Shown) 1
324 7020120 Housing, Bell 1
325 7022143 Gasket, Exhaust Manifold to Head (Not Shown) 1
326 7022180 Gear, Ring (Not Shown) 1
327 7024321 Gasket, Calibrator (Top) 1
328 7019925 Valve, PCV 1
329 2120149 Element, Filter Hydraulic Oil (Not Shown) 1
330 2120150 Element, Charge Filter Hydraulic Oil (Not Shown) 1
331 70002307 Gasket, Exhaust Manifold to Exhaust Pipe (4 bolt) 1
332 7019923 Manifold, Intake 1
333 7019924 Manifold, Exhaust (Not Shown) 1
334 7019929 Pulley, Idler (Tensioner Assy) (Not Shown) 1
335 7022178 Sensor, Crankshaft (Not Shown) 1

3120241 2-143

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-36. FORD LRG 425 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS
IGNITION SYSTEM) (S/N 36897 TO PRESENT)

BATTERY SHOWN HERE
FOR CLARITY

STARTER

n GROUND
AUX
155 POWER BATTERY
RELAY
AUX

POWER
PUMP

2-144

3120241



SECTION 2 TURNTABLE

FIGURE 2-36. FORD LRG 425 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)

(S/N 36897 TO PRESENT)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
0257888 FORD ENGINE ASSEMBLY - STANDARD GAS Ref. 4
0257889 FORD ENGINE ASSEMBLY - DUAL FUEL Ref. 6
1 Engine Options: 1
2000153 Prior to S/N 37699
2000157 S/N 37699 to S/N 39254
2000159 S/N 39254 to Present
2 4751000 Flatwasher #10 1
3 3600139 ggvr:np; Assembly - Main (See Figure 2-42 for Break- 1
4 3200377 Mount, Engine (Front) 1
5 4566605 Tube, Spacer 1
6 2500005 Precision Governor Actuator 1
7 0902088 Bracket, Governor Mounting 1
8 3841255 Rod, Throttle 1
9 1660157 Coupling, Ball Joint 2
10 0902447 Bracket, Terminal Strip Mounting 1
11 4761400 Lockwasher 1/4” 1
12 2420024 Sender, Water Temperature 1
13 2420033 Sender, Oil Pressure 1
14 4360037 Switch, Oil Pressure 1
15 2220273 Fitting, Reducer 1
16 2220994 Fitting, Cross 1
17 4300056 Stud, Carburetor 1
18 4640989 Valve, Oil Drain 1
19 2750532 Hose 2.5 ft.
20 1320022 Clamp, Hose 1
21 1700901 Decal, Terminal Strip 1
22 4760800 Lockwasher #8 2
23 3910812 Bolt #8-32NC x 3/4" 2
24 3310801 Nut #8-32NC 2
25 2180536 Fitting Straight/Barbed 1
26 2720271 Hose, Vacuum 251t
27 0701022 Bolt 20mm x 70mm 2
28 0701014 Bolt 20mm x 30mm 2
29 4832000 Lockwasher 10mm 4
30 0700810 Bolt 8mm x 20mm 3
31 0100011 Loctite #242 (Not Shown) AR
32 0641812 Bolt 1/2"-13NC x 1 1/2" 2
33 4761800 Lockwasher 1/2" 2
34 0641408 Bolt 1/4"-20NC x 1" 4
35 4360405 Switch, Oil Pressure 1
36 3311405 Locknut 1/4"-20NC 6
37 2220437 Fitting, Reducer 1
38 0721014 Bolt #10-24NC x 1 3/4" 2
39 3311001 Nut #10-24NC 2
40 4761000 Lockwasher #10 2
41 3321401 Nut 1/4"-28NF 1
3120241 2-145

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-36. FORD LRG 425 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)
(S/N 36897 TO PRESENT) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTYy. REV.
42 0100020 Sealant, Pipe (Not Shown) A/R
43 1670414 Cover, Terminal 1

44 to 46 Not Used
47 4100025 Sock (Not Shown) 2ft/0.6m
48 to 53 Not Used
54 1320060 Clamp 1
0258163 FORD ENGINE INSTALLATION - STANDARD GAS Ref. 2
0258164 FORD ENGINE INSTALLATION - DUAL FUEL Ref. 3
101 Not Used
102 0340002 Bands, A/C Mounting 2
103 1120161 Cap, Air Cleaner 1
104 1340020 Air Cleaner 1
7004214 Air Cleaner Element 1
105 4300031 Stud (Welded on Part) 4
106 3311401 Nut 1/4"-20NC 18
107 4761400 Lockwasher 1/4" 18
108 4561815 Air Cleaner Tube 2
109 0080039 90° Tube 1
110 1320016 Clamp A/R
111 2720178 Hose 2 1/4" x 2 1/2" 1.2 ft.
112 3570861 Plate, Engine Mounting 1
113 4711400 Flatwasher 1/4" Narrow 4
114 0641408 Bolt 1/4"-20NC x 1" 12
115 0901243 Bracket, Radiator Support 2
116 1320022 Clamp 3
117 2220805 Fitting 1
118 2200101 Fitting 1
119 0100020 Sealant, Pipe (Not Shown) A/R
120 0641813 Bolt 1/2"-13NC x 1 5/8" 4
121 4751800 Flatwasher 1/2" 11
122 3311805 Locknut 1/2"-13NC 7
123 0080092 Adapter, Choke 1
124 0080211 Adapter, Fan Spacer 1
125 0901651 Bracket, Radiator 2
126 3940804 Screw #8 x 3/4" 12
127 4750800 Flatwasher #8 12
128 3620026 Radiator 1
129 2060014 Fan 1
130 2680386 Shroud, Radiator 1
131 0902087 Bracket, Fuel Pump Mounting 1
132 1320012 Clamp 3
133 3311405 Locknut 1/4"-20NC 1
134 1320031 Clamp 3
135 3200062 Mount, Engine 4
136 0641404 Bolt 1/4”-20NC x 1/2" 1
137 2220315 Fitting Straight 1
138 4791400 Lockwasher 1/4” 1
2-146 3120241




SECTION 2 TURNTABLE

FIGURE 2-36. FORD LRG 425 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)
(S/N 36897 TO PRESENT) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTYy. REV.
139 0651828 Bolt 1/2"-13NC x 3 1/2" 1
140 0641820 Bolt 1/2"-13NC x 2 1/2" 2
141 3600071 Auxiliary Pump Assembly 1

7004247 Pump Only 1
7004249 Coupling Only 1
7004248 Motor, Replacement 1
7004436 Motor with Bracket 1
7012576 Bracket Only 1
142 3740080 Relay 2
143 0630360 Bolt, Carriage 5/16"-18NC x 1 1/4" 2
144 3311501 Nut 5/16"-18NC 4
145 0641608 Bolt 3/8"-16NC x 1" 4
146 4761600 Lockwasher 3/8" 8
147 4751600 Flatwasher 3/8" 8
148 0641610 Bolt 3/8"-16NC 4
149 3311601 Nut 3/8"-16NC 6
150 3250914 Nameplate - “Caution - Fan Blade” 2
151 1060093 Cable, Battery 18" 1
152 4761500 Lockwasher 5/16" 2
153 1060032 Cable, Battery 42" 1
154 1060045 Cable, Battery 10" 1
155 1060030 Cable, Battery 49" 1
156 4751500 Flatwasher 5/16’ 6
157 2720058 Fuel Line 9.3 ft.
158 3538387 Plate, Electrical Panel 1
159 4791600 Lockwasher 3/8" 4
160 1600211 Precision Governor Controller 1
161 0901419 Bracket 2
162 0641406 Bolt 1/4"-20NC x 3/4" 2
163 0701015 Bolt 20mm x 35mm 1
164 4566870 Tube, Exhaust 1
165 4562661 Tube Weldment 1
166 1320019 Clamp 2
167 3220033 Muffler 1
168 1120067 Raincap 1
169 0701010 Bolt 20mm x 20mm 4
170 4832000 Lockwasher 10mm 4
171 4100025 Sleeve, Fiberglass 1.3 ft.
172 4920385 Wire, Safety 2 ft.
173 4771400 Starwasher 1/4" 4
174 3740067 Relay, Auxiliary Power 1
175 3910812 Bolt #8-32NC x 3/4" 2
176 3310801 Nut #8-32NC 2
177 4760800 Lockwasher #8 2
178 Not Used
179 0630400 Bolt, Metric M8-1.25 x 90mm 4
180 4831900 Lockwasher 8mm 4
181 2720160 Hose 2ft/.6m
182 1320032 Clamp 2
3120241 2-147

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-36. FORD LRG 425 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)
(S/N 36897 TO PRESENT) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0239266 BATTERY INSTALLATION Ref. C
201 3980003 Seat, Masonite 1
202 0400003 Battery 1
203 0400002 Holddown, Battery 1
2910479 Clips 2
204 0630370 J-Bolt 3/8"x 10 7/16" 2
205 4711600 Flatwasher 3/8" Narrow 2
206 3300029 Wingnut 3/8"-16NC 2
207 0961127 Bushing, Snap (Not Shown) 1
208 1060146 Cable, Battery (March 1995 to June 1995) 1
1060074 Cable, Battery (June 1995 to Present) 1
209 0641610 Bolt 3/8"-16NC x 1 1/4" 1
210 4751600 Flatwasher 3/8" 2
211 4761600 Lockwasher 3/8" 1
212 3311601 Nut 3/8"-16NC 1
COLD WEATHER KIT - ENGINE COMPONENTS
0257154 (OPTIONAL - NOT SHOWN) (S/N 42903 TO PRESENT) Ref. !

250 2580048 Heater, Engine Block (Not Shown) 1

ENGINE COMPONENTS: Ref.

2000153 Prior to S/N 37699 Ref.

2000157 S/N 37699 to S/N 39254 Ref.

2000159 S/N 39254 to Present Ref.
301 Use 1660249 Coupling (was p/n 7012656) 1
302 7012679 Starter (Not Shown) 1
303 Use 7025126 Manifold, Intake (was p/n 7019923) 1
304 7019924 Manifold, Exhaust (Not Shown) 1
305 Filter, Fuel Options: 1

Filter, Fuel (Used with Facet Pum
7016601 (Engine 20(()0157) P L
Filter, Fuel with F Pump) (was 701992
Use 7027972 (E;Zi,neugoé%izg) th Facet Pump) (was 7019928) 1
306 Use 7023687 Module, Ignition (was p/n 7019961) 1
307 Use 7019988 Carburetor (was p/n 7019974) 1
70000163 Needle, Spring Loaded 1
7000884 Solenoid, Fuel 1
7027292 Float Assembly 1
308 Use 7000646 Gasket, Carburetor (was p/n 7019975) 1
309 7019976 Assembly, Flywheel (Not Shown) 1
310 7019977 Alternator 1
311 7019978 Tensioner, Belt (Not Shown) 1
312 Use 7027402 Belt, Alternator (was p/n 7019979) 1
313 7019980 Harness, Engine (Not Shown) 1
314 7019981 Indicator, Oil Level (Not Shown) 1
315 7019982 Inlet Tube, Water Pump (Not Shown) 1
2-148 3120241




SECTION 2 TURNTABLE

FIGURE 2-36. FORD LRG 425 DIS ENGINE ASSEMBLY (DISTRIBUTORLESS IGNITION SYSTEM)
(S/N 36897 TO PRESENT) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

316 7022153 Assembly, Water Pump 1

7019985 Pulley, Water Pump 1

7022156 Thermostat Assembly (Not Shown) 1
317 7019997 Regulator (Not Shown) 1
318 Use 7021869 Filter, Oil (was p/n 7014501) 1
319 1660218 g:)eu;;ggvevtg;j Coupling Assembly (See Figure 2-40 for 1
320 7019926 Hose, Radiator (Top) (Engines 2000157 & 2000159) 1

Hose, Radiator (Bottom) (Engines 2000157 &

321 7019927 2000159) ( ) (Eng 1
322 Fuel Pump - Electric (Facet) Options: 1

7016600 Engine 2000157 1

7019983 Engine 2000159 1
323 7019933 Kit, Carburetor Repair (Engines 2000157 & 2000159) 1
304 7022180 gsg\\;}nljmg (Engines 2000157 & 2000159) (Not 1
325 2420109 Dipstick (Engine 2000159) 1
326 4564281 Tube, Dipstick (Engine 2000159) 1
327 7014679 Kit, Tune Up (Engine 2000159) (Not Shown) 1
328 7016605 Choke, Automatic (Engine 2000159) 1
329 7019930 Assembly, Ignition Coil (Engine 2000159) 1
330 7024321 Gasket, Carburetor (Top) (Engine 2000159) 1
331 7025122 Carburetor Base (Engine 2000159) 1
332 7022178 Sensor, Crankshaft (Not Shown) (Engine 2000159) 1
333 7019931 Wire Set Spark Plug (Not Shown) 1

7019932 Spark Plug (Not Shown) 4
334 70002307 Gasket, Exhaust (Manifold to Pipe) (Not Shown) 1

Gasket, Water Outlet Connection (Not Shown
335 7025134 (Engine 2000159) ( ) !
3120241 2-149

mro>-Z233C- N Z0-=-I0mM®n



4
CONTROL
BOX
]‘ )
@

BOX SUPPLIED
WITH GENERATOR

SECTION 2 TURNTABLE
FIGURE 2-37. GENERATOR INSTALLATION - FORD MACHINES BUILT MARCH

1995 TO PRESENT
SUPPLIED
WITH
ENGINE
s>

NUWOFF—-0Z2 N FFDoEZF-FonJdu

3120241

2-150



SECTION 2 TURNTABLE

FIGURE 2-37. GENERATOR INSTALLATION - FORD MACHINES BUILT MARCH 1995 TO PRESENT

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0255227 GENERATOR INSTALLATION Ref. 8
1 3580250 Pulley, Crankshaft 1
2 2460011 Generator and Control Box Assembly 1
7012558 Generator Assembly 1
7020193 Cable, Generator (Generator to Control Box) 1
7026199 Armature 1
7020108 Brush 4
7020109 Holder, Brush 4
7012513 Cap, Brush Holder 4
7012514 Fan 1
7020110 Bell, Front 1
7020111 Bell Rear 1
7020190 Bearing 2
7003657 Control Box Assembly 1
Note: Replacement 110V Control Box comes
with 2 std Receptacles p/n 4460190. Optional
Industrial Twist Lock Receptacles p/n 4460027
must be ordered separately.
4360542 Breaker, Circuit 1
2420203 Voltmeter 110V (was p/n 7010699) 1
Receptacle Options:
4460190 Receptacle, Standard 110V AR
4460027 Receptacle, Twistlock 110V
2920162 Lamp 1
7020191 Switch, Toggle 1
3520028 Plug, Hole 1
3 3580134 Pulley 1
4 2860012 Key, Woodruff 1
5 0902104 Bracket, Generator Mounting 1
6 0200530 Arm, Adjusting 1
7 4564417 Tube, Spacer 1
8 0641508 Bolt 5/16"-18NC x 1" 1
9 4751500 Flatwasher 5/16" 1
10 4761500 Lockwasher 5/16" 1
11 0641612 Bolt 3/8"-16NC x 1 1/2" 3
12 4751600 Flatwasher 3/8" 3
13 4761600 Lockwasher 3/8" 3
14 3311601 Nut 3/8"-16NC 1
15 4566650 Tube, Spacer 1
16 0701015 Bolt 10mm - 1.5 x 35mm 2
17 4812000 Flatwasher 10mm 2
18 4832000 Lockwasher 2
19 3580239 Pulley, Idler 1
20 4740275 Washer 1
21 0480090 Belt, Generator 1
22 0100011 Loctite (Not Shown) A/R
23 0721004 Bolt #10-24NC x 1/2" 2
24 3311001 Nut #10-24NC 2
3120241 2-151

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-37. GENERATOR INSTALLATION - FORD MACHINES BUILT MARCH 1995 TO PRESENT

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
25 4751000 Flatwasher #10 6
26 4761000 Lockwasher #10 2
27 3251476 Nameplate, Generator 1
28 Cable, Control 12/4 Options: 3ft.
1060012 Production
1060515 Post Production
29 4460071 Connector, Strain Relief 1
30 0960238 Bushing 1
31 3300048 Nut, Conduit 1
32 4460023 Connector, Strain Relief 1
33 Not Used
34 2180360 Fitting, Tee (Located on Engine) 1
35 4360037 Switch, Oil Pressure (Located on Engine) 1
36 4070585 Shim .010 AR
37 4070586 Shim .005 AR
38 4070587 Shim .002 A/R
2-152 3120241




SECTION 2 TURNTABLE

FIGURE 2-37. GENERATOR INSTALLATION - FORD MACHINES BUILT MARCH 1995 TO PRESENT

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3120241

2-153

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-38. DUEL FUEL INSTALLATION (FORD MACHINES)

NOTE: WHEN MOUNTED VERTICAL MAKE
SURE DRAIN HOLE IN CASTING IS DOWN

38 37

FEBRUARY
1995 TO PRESENT

22 34 TO INTAKE MANIFOLD OPPOSITE SIDE OF ENGINE

TO CARBURETOR

PRIOR TO FEBRUARY

23

TO INTAKE
MANIFOLD

TO INTAKE
MANIFOLD

2-154 3120241



SECTION 2 TURNTABLE

FIGURE 2-38. DUEL FUEL INSTALLATION (FORD MACHINES)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
DUAL FUEL INSTALLATION (FORD MACHINES) Ref.
1 0901236 Bracket, Vaporizer (Prior to March 1995) 1
0902089 Bracket, Vaporizer (March 1995 to S/N 36176) 1
0902447 Bracket, Vaporizer (S/N 36176 to Present) 1
2 0701014 Bolt, Metric 10mm x 30mm 2
3 4761800 Lockwasher 1/2" 2
4 4700005 Regulator 1
7017515 Repair Kit 1
5 0641416 Bolt 1/4"-20NC x 2" 2
6 4751400 Flatwasher 1/4" (Prior to S/N 36897) 2
7 4761400 Lockwasher 1/4" (Prior to S/N 36897) 2
8 Nut Options: 2
3311401 Nut 1/4" (Prior to S/N 36897)
3311405 Locknut 1/4" (S/N 36897 to Present)
9 2220064 Fitting, 90° 1
10 2120077 L.P. Filter Lock 1
11 2180418 Fitting 1
2220082 Fitting, 90° (Not Shown) 1
12 2720127 Hose 1
13 2180418 Fitting 1
14 2180389 Valve, Relief 1
15 2180388 Filter, Bulkhead 1
16 2720117 Hose 1
17 2180387 Fitting, L.P. Tank 1
18 2220313 Fitting, 90° (Prior to March 1995) 2
2220675 Fitting, 90° (March 1995 to Present) 2
19 1320022 Clamp, Hose 4
20 2220251 Fitting, Reducer 1
21 2220675 Fitting, 90° 1
22 1320017 Clamp, Hose 2
23 2720112 Hose, Vapor 1
24 2200224 Plug, Pipe (Prior to March 1995) 1
2200204 Plug, Pipe (March 1995 to Present) 1
25 4360188 Switch, Vacuum 1
26 2180420 Pipe, Nipple (Prior to March 1995) 1
27 2220652 Fitting (Prior to March 1995) 1
28 2220430 Fitting, Reducer (Prior to March 1995) 1
29 2720058 Hose AR
30 1320060 Clamp, Hose 1
31 2220315 Fitting 2
32 4640391 Fuel, Lock (Prior to S/N 36897) 1
33 1320022 Clamp, Hose 2
34 0080124 Adaptor, Carburetor 1
35 1700818 Decal - LPG Liquid Withdrawal System 1
36 2180104 Fitting, Nipple (March 1995 to Present) 1
37 2180360 Fitting, Tee (March 1995 to Present) 1
38 2180536 Fitting, Straight/Barbed (March 1995 to Present) 1
39 2750532 Hose 3/8" I.D. AR
3120241 2-155

mro>-Z233C- N Z0-=-I0mM®n



SECTION 2 TURNTABLE

FIGURE 2-39. WISCONSIN VG4D ENGINE INSTALLATION

NUWOFF—-0Z2 N FFDoEZF-FonJdu

ALIHV1D HO4 343H NMOHS 3
SSS

¢SS

JION310S
9¢ Im.rm<.rm

3120241

2-156



SECTION 2 TURNTABLE

FIGURE 2-39. WISCONSIN VG4D ENGINE INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

0236451 ENGINE ASSEMBLY Ref. K

0239411 ENGINE ASSEMBLY (HYDRAULIC CONTROLS) Ref. C
1 2000065 Engine, Wisconsin VG4D 1
2 Pump, Hydraulic (Main) Options 1

3600072 gtjgﬁdc())w%/)(Prior to May 1987) (See Figure 2-41 for

3600139 E;Jgﬁd?)nwlﬁ)(May 1987 to Present) (See Figure 2-42 for 1
3 0080073 Adapter, Pump 1
4 1660062 Coupling, Half 1
5 1260025 Chain, Coupling 1
6 1660119 Coupling, Half 1
7 2880619 Keystock (3/8” x 3/8” x 2 3/8") 1
8 0641810 Bolt 1/2"-13NC x 1.25 2
9 4761800 Lockwasher 1/2” 2
10 0642014 Bolt 5/8"-11NC x 1 3/4" 8
11 4762000 Lockwasher 5/8” 8
12 3312001 Nut 5/8"-11NC 4
13 3509816 Plate, Engine Mounting 1

14 to 17 Not Used
18 4761400 Lockwasher 1/4” A/R
19 4751400 Flatwasher 1/4” AR
20 3311401 Nut 1/4”-20NC A/R
21 4060533 Shield, Pump Adapter 1
22 0641405 Bolt 1/4”-20NC x 5/8” 6
23 Auxiliary Pump Assembly Options 1
Note: When replacing complete assembly recommend
using P/N 3600071.

3600051 Pump Assembly (Prior to November 1985)

7004415 Pump Only 1

7004408 Coupling Only 1

3600115 Pump Assembly (November 1985 to August 1990)

7004412 Coupling Only 1

7013755 Motor, Replacement 1

3600071 Pump Assembly (August 1990 to June 1991)

7004247 Pump Only 1

7004249 Coupling Only 1

7004248 Motor, Replacement 1

7004436 Motor with Bracket 1

7010071 Bracket Only 1
24 0641606 Bolt 3/8"-16NC x 3/4” 2
25 4771600 Starlock Washer 3/8” 2

26 to 31 Not Used
32 1060093 Cable 18" 2
33 1060032 Cable 42" 1
34 Not Used
35 1060221 Cable 12" 1
36 1060149 Cable 55" 2
3120241 2-157

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-39. WISCONSIN VG4D ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTYy. REV.
37 0100010 Loctite #12 (Not Shown) A/R
38 to 40 Not Used
41 4843148 Weldment, Ring 1
42 3960247 Seal, Air Intake 1
43 0100001 Adhesive A/R
44 2180625 Fitting, Nipple 1
45 Not Used
46 2220252 Fitting, Adapter 1
a7 2200344 Fitting, 90° Elbow 1
48 2220296 Fitting 1
49 1320022 Clamp 1
50 2720015 Hose A/R
51 2120042 Filter 1
52 Not Used
53 1320131 Clamp, Support 1
54 to 55 Not Used
56 2901181 Breather Assembly, Positive Crankcase 1
57 4842235 Bracket, Air Cleaner 1
58 2180482 Fitting, Air Cleaner 1
59 to 60 Not Used
61 4300032 Stud (Welded Part) 2
62 1700820 Decal, Terminal Strip 1
63 4460277 Strip, Terminal 1
64 1670414 Cover, Terminal Strip Cover 1
65 3300233 Nut #8-32 2
66 3910812 Bolt #8-32 x 3/4" 2
67 4770800 Starlock Washer 2
0236452 ENGINE INSTALLATION (STANDARD CONTROLS) Ref. B
0239412 ENGINE INSTALLATION (HYDRAULIC CONTROLS) Ref. A
101 to 103 Not Used
104 1320019 Clamp, Muffler 1
105 0641814 Bolt, 1/2"-13NC x 1 3/4” 4
106 3311805 Nut, 1/2"-13NC 4
107 4751800 Flatwasher 1/2” 4
108 2220296 Fitting 1
109 1320022 Clamp 1
110 Not Used
111 4562947 Tube, Exhaust 1
112 Not Used
113 4300031 Stud (Welded Part) 2
114 4761400 Lockwasher 1/4" 2
115 3311401 Nut 1/4"-20NC 2
116 3600151 Pump, Electric Fuel 1
2-158 3120241




SECTION 2 TURNTABLE

FIGURE 2-39. WISCONSIN VG4D ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTYy. REV.
THROTTLE INSTALLATIONS (STANDARD PARTS) Ref.
201 Not Used
202 4842288 Bracket 1
203 0641406 Bolt 1/4"-20NC x 3/4" 3
204 4761400 Lockwasher 1/4" 3
205 0200291 Arm 1
206 3311605 Locknut 3/8"-16NC 1
4751600 Flatwasher 3/8" 2
207 1260082 Chain 1ft.
208 1660083 Coupling 2
3430304 Pin, Clevis 1
3450203 Pin, Cotter 1
THROTTLE INSTALLATION (MACHINE BUILT PRIOR
0236992 TO NOVEMBER 1985 (VARI,g\BLE PARTS) Ref. A
251 0060020 Actuator Assembly 1
7008807 Board, Circuit 1
7008821 Motor 1
7008822 Cover, Motor 1
7008804 Bellows, Rod 1
0237687 THROTTLE INSTALLATION (MACHINES BUILT Ref.
NOVEMBER 1985 TO PRESENT) (VARIABLE PARTS)
252 0060024 Actuator Assembly 1
7008829 Board, Circuit 1
7008821 Motor 1
7008822 Cover, Motor 1
7008804 Bellows, Rod 1
ELECTRICAL PANEL ASSEMBLY (MACHINES BUILT
0237297 PRIOR TO NOVEMBER 1985) ( Ref. -
301 3530405 Plate, Mounting 1
302 3740002 Relay 3
303 0641006 Bolt #10-24 2
304 4751000 Flatwasher #10 2
305 4761000 Lockwasher #10 2
306 3311001 Nut #10-24NC 2
307 3300220 Nut, Special 2
308 0060021 Module, Actuator 1
309 0641406 Bolt 1/4"-20NC x 3/4" 2
310 4761400 Lockwasher 2
3120241 2-159

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-39. WISCONSIN VG4D ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0239266 BATTERY INSTALLATION Ref. B
401 3980003 Seat, Masonite 1
402 0400003 Battery 1
403 0400002 Holddown, Battery 1
2910479 Clips 2
404 0630370 J-Bolt 3/8" x 10 7/16" 2
405 4711600 Flatwasher 2
406 3300029 Wingnut 2
407 0961127 Bushing, Snap 1
408 1060146 Cable, Battery 12" (Prior to June 1995) 1
1060147 Cable, Battery 12" (June 1995 to Present)) 1
0641610 Bolt 3/8"-16NC x 1 1/4" (Prior to June 1995) 1
4751600 Flatwasher 3/8" (Prior to June 1995) 2
4761600 Lockwasher 3/8" (Prior to June 1995) 1
3311601 Nut 3/8"-16NC (Prior to June 1995) 1
AIR CLEANER INSTALLATION (STANDARD CON- Ref
TROLS)
501 Air Cleaner (Supplied with Engine) 1
0239416 AIR CLEANER (HYDRAULIC CONTROLS) Ref. A
551 1340020 Air Cleaner 1
7004214 Element, Filter 1
552 1320016 Clamp, Hose 4
553 0080039 Adapter, Fitting 90° 1
554 0080157 Adapter 1
555 2720038 Hose 2 ft.
556 4300031 Stud (Welded Part) 4
557 4761400 Lockwasher 1/4" 4
558 3311401 Nut 1/4"-20NC 4
559 0340002 Band, Mounting 2
EXHAUST INSTALLATION Ref. A
601 0901294 Bracket, Exhaust 1
602 Not Used
603 1320019 Clamp, Muffler 1
604 3220043 Muffler 1
605 4300031 Stud (Welded Part) 2
606 4761400 Lockwasher 1/4" 2
607 3311401 Nut 1/4"-20NC 2
2-160 3120241




SECTION 2 TURNTABLE

FIGURE 2-39. WISCONSIN VG4D ENGINE INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0250705 CHOKE SOLENOID INSTALLATION Ref. A
701 0901669 Bracket, Choke Solenoid 1
702 0641406 Bolt, 1/4"-20NC x 3/4" 4
703 4761400 Lockwasher 4
704 3311401 Nut, 1/4"-20NC 2
705 3740028 Solenoid, Choke 1
706 1360061 Clevis, Choke Solenoid 1
707 2980112 Lever, Choke 1
708 0901670 Bracket, Spring 1
709 4160037 Spring 1
710 0730606 Bolt, #6-40NC x 3/4" 1
711 3310601 Nut #6-40NC 2
ENGINE COMPONENTS Ref.
7021872 Filter, Oil 1
3120014 Engine Manual 1
3120241 2-161

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-40. PUMP COUPLING INSTALLATIONS

2-162

o g DESIGNB

SUPPLIED
WITH
ENGINE

3120241



SECTION 2 TURNTABLE

FIGURE 2-40. PUMP COUPLING INSTALLATIONS

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
PUMP COUPLING INSTALLATIONS (FORD ENGINES) Ref.
JLG DISC INSTALLATION (DESIGN A) Ref.
1 1760106 Disc Assembly (Ford Engines) 1
1760075 Disc Assembly (Deutz - F2L511) 1
1760106 Disc Assembly (Deutz - F3L912) 1
2 Bolt Options: 6
0641606 Bolt 3/8"-16NC x 3/4" (Ford Engines)
0700810 Bolt, Metric 8mm x 20mm (Deutz - F2L511)
0701010 Bolt, Metric 10mm x 20mm (Deutz - F3L912)
3 Lockwasher Options: 6
4761600 Lockwasher 3/8" (Ford Engines)
4740116 Lockwasher 8mm (Deutz - F2L511)
4832000 Lockwasher 10mm (Deutz - F3L912)
4 Adapter, Pump Options: 1
0080119 Adapter, Pump (Ford Engines)
0080031 Plate, Adapter (Deutz - F2L511)
0080087 Plate, Adapter (Deutz - F3L912)
5 Bolt Options: A/R
0641608 Bolt 3/8"-16NC x 1" (Ford Engines) 8
0701014 Bolt 210mm x 30mm (Deutz Engines) 12
6 Lockwasher Options: AR
4761600 Lockwasher 3/8" (Ford Engines) 8
4832000 Lockwasher, Metric 10mm (Deutz Engines) 12
LOVEJOY COUPLING INSTALLATION (DESIGN B) Ref.
0239962 Ford Engine Machines Ref. —
0250125 Deutz - F3L1011 Ref. —
0239968 Deutz - F2L511 Ref. —
0239954 Deutz - F3L912 Ref. —
7 1660170 Coupling - Lovejoy (Ford Engine Machines) 1
1660174 Disc, Coupling (Ford Engine Machines) 1
1660175 Hub, Coupling (Ford Engine Machines) 1
1660170 Coupling - Lovejoy (Deutz - F3L912) 1
1660174 Disc, Coupling (Deutz - F3L912) 1
1660175 Hub, Coupling (Deutz - F3L912) 1
1660169 Coupling - Lovejoy (Deutz - F3L1011) 1
1660172 Hub, Coupling (Deutz - F3L1011) 1
1660173 Disc, Coupling (Deutz - F3L1011) 1
1660176 Coupling - Lovejoy (Deutz - F2L511) 1
8 Bolt Options: 6
0641610 Bolt 3/8"-16NC x 1 1/4" (Ford Engine Machines)
0701014 Bolt, Metric 10mm x 30mm (Deutz - F3L912)
0700814 Bolt, Metric 8mm x 30mm (Deutz - F31011)
0700812 Bolt, Metric 8mm x 25mm (Deutz - F2L511)
3120241 2-163

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-40. PUMP COUPLING INSTALLATIONS (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
9 Lockwasher Options: 6
4761600 Lockwasher 3/8" (Ford Engine Machines) 6
4832000 Lockwasher 10mm (Deutz - F3L912) 6
Lockwasher 8mm (Deutz - F3L1011 and Deutz -
4831900 F2L511) ( 6
10 Adapter, Pump Options: 1
0080163 Adapter, Pump (Ford Engine Machines)
0080164 Adapter, Pump (Deutz - F3L912)
0080163 Adapter, Pump (Deutz - F31011)
0080169 Adapter, Pump (Deutz - F2L511)
11 Bolt Options: AR
0641610 Bolt 3/8"-16NC x 1 1/4" (Ford Engine Machines) 8
0701014 Bolt, Metric 10mm x 30mm (Deutz - F3L912) 12
0701013 Bolt, Metric 10mm x 28mm (Deutz - F3L1011) 8
0701014 Bolt, Metric 10mm x 30mm (Deutz - F2L511) 8
12 Lockwasher Options: A/R
4761600 Lockwasher 3/8" (Ford Engine Machines) 8
4832000 Lockwasher (Deutz -F3L912) 12
4832000 Lockwasher (Deutz -F3L1011 and F2L511) 8
HAYES COUPLING INSTALLATION (DESIGN C) Ref.
0250599 Ford Engine Machines Ref. —
0250600 Deutz - F3L912 Ref. —
0250620 Deutz - F2L511 Ref. —
0250599 Deutz - F3L1011 Ref. —
13 Coupling (Design C) Options: 1
1660183 Coupling (Ford Engine Machines)
1660183 Coupling (Deutz -F3L912 and Deutz -F3L1011)
1660184 Coupling (Deutz -F2L511)
14 Bolt Options: 6
0641607 Bolt 3/8"-16NC x 7/8" (Ford Engine Machines)
0701010 Bolt, Metric 10mm x 20mm (Deutz -F3L912)
0700808 Bolt, Metric 8mm x 16mm (Deutz -F2L511)
15 Lockwasher Options: 6
4761600 Lockwasher 3/8" (Ford Engine Machines)
4832000 Lockwasher 10mm (Deutz -F3L912)
4831900 Lockwasher 8mm (Deutz -F2L511)
4761600 Lockwasher 3/8" (Deutz -F3L1011)
16 Adapter, Pump Mounting Options: (Design C) 1
0080163 Adapter, Pump (Ford Engine Machines)
0080164 Adapter, Pump (Deutz -F3L912)
Adapter, Pump (Deutz -F2L511 and Deutz -
0080163 FSLEOll) P
17 Bolt Options: AR
0641610 Bolt 3/8"-16NC x 1 1/4" (Ford Engine Machines) 8
0701014 Bolt, Metric 10mm x 30mm (Deutz -F3L912) 12
0701014 Bolt, Metric 10mm x 30mm (Deutz -F2L511) 8
0641610 Bolt 3/8"-16NC x 1 1/4" (Deutz -F3L1011) 8
2-164 3120241




SECTION 2 TURNTABLE

FIGURE 2-40. PUMP COUPLING INSTALLATIONS (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
18 Lockwasher Options: A/R
4761600 Lockwasher 3/8" (Ford Engine Machines) 8
4832000 Lockwasher 10mm (Deutz -F3L912) 12
4832000 Lockwasher 10mm (Deutz -F2L511) 8
4761600 Lockwasher 3/8" (Deutz -F3L1011) 8
3020021 Grease AR
Note: Design - D Not used on Deutz Engines. Ref.
1660218 HAYES COUPLING INSTALLATION (DESIGN D) Ref.
19 7012656 Coupling 1
3120241 2-165

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-41. MAIN PUMP ASSEMBLY (FORD AND DEUTZ F3L912 MACHINES
WITH VICKERS VALVES BUILT PRIOR TO MAY/JUNE 1987 - HAS ONE OUTLET IN
END COVER)

2-166 3120241



SECTION 2 TURNTABLE

FIGURE 2-41. MAIN PUMP ASSEMBLY (FORD AND DEUTZ F3L912 MACHINES WITH VICKERS

VALVES BUILT PRIOR TO MAY/JUNE 1987 - HAS ONE OUTLET IN END COVER)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.

3600072 PUMP ASSEMBLY Ref.

1 Kit Seal, Lip 1

2 7005509 Cover, End 1

3 Kit Seal, Ring 6

4 7003103 Plug 1

5 7003168 Bearing, Roller 12

6 7005511 Plate, Thrust 6

7 Kit Seal, Pocket 3 strips

8 7005505 Shaft and Gear 1 set

9 Kit Seal, Gasket 6

10 7003176 Housing, Gear 1

11 7005512 Carrier, Bearing 1

12 7003174 Shaft, Connecting 2

13 7003177 Gear Set 2 sets

14 7003178 Housing, Gear 2

15 7005513 Carrier, Bearing 1

16 7005541 Cover, Rear 1

17 7001293 Washer 4

18 7005542 Stud 4

19 7003114 Nut 4
2900120 Kit, Seal (Kit Includes Items 1,3,7 and 9) 1

3120241 2-167

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-42. MAIN PUMP ASSEMBLY (FORD AND DEUTZ F3L912 AND DEUTZ
F3L1011 MACHINES WITH VICKERS VALVES BUILT MAY/JUNE 1987 TO PRESENT
- HAS 2 OUTLETS IN END COVER)

2-168 3120241



FIGURE 2-42. MAIN PUMP ASSEMBLY (FORD AND DEUTZ F3L912 AND DEUTZ F3L1011

SECTION 2 TURNTABLE

MACHINES WITH VICKERS VALVES BUILT MAY/JUNE 1987 TO PRESENT - HAS 2 OUTLETS IN END

COVER)
FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
3600139 PUMP ASSEMBLY Ref. B
1 Kit Seal, Lip 1
2 7009513 Cover, End with Bushings 1
3 Not Used
4 7003103 Plug 1
5 7009500 Dowel 12
6 7009503 Plate, Thrust 6
7 Kit Seal, Channel 6
8 7009509 Shaft and Gear 1 set
9 Kit Seal, Gasket 6
10 7009510 Housing, Gear 1
11 7009508 Carrier, Bearing with Bushings 1
12 7005599 Shaft, Connecting 2
13 7005598 Gear Set 2
14 7009504 Housing, Gear 1
15 7009505 Carrier, Bearing with Bushings 1
16 7009511 Cover, Rear with Bushings 1
17 7005597 Washer 4
18 7005562 Stud 4
19 7005595 Nut 4
7016913 Kit, Seal (Includes Items 1,7 and 9) 1
3120241 2-169

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-43. MAIN PUMP ASSEMBLY (DEUTZ F2L511 MACHINES)

2-170

3120241



SECTION 2 TURNTABLE

FIGURE 2-43. MAIN PUMP ASSEMBLY (DEUTZ F2L511 MACHINES)

FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
3600078 MAIN PUMP ASSEMBLY (DEUTZ F2L511 MACHINES) Ref.
1 7002724 Body Assembly, R.H. 1
7002728 Bushing 2
2 7002705 Nut, Stud 8
3 7002706 Washer, Lock 8
4 7000305 Seal, Preload 6
5 7000306 Seal, Load 6
6 7000307 Ring, Sealing 6
7 7002707 Plate, Wear 6
8 7002711 Pin, Dowel 4
7002701 Pin, Dowel 2
9 7002725 Gear Shaft, Drive 1
10 7002726 Gear, Idler 1
11 7002700 Plate, Gear 1
12 7002729 Plate, Bearing 2
7002728 Bushing 8
13 7002722 Gear, Shaft Drive 1
14 7002713 Plate, Gear 2
15 7002721 Gear, Drive 1
16 7002720 Gear, Idler 2
17 7002730 Cover Assembly 1
7002728 Bushing 2
18 7002727 Seal, Qil 1
7002718 O-Ring (Not Shown) 1
7002717 Plug (Not Shown) 1
19 7002723 Coupling 2
2900467 Kit, Repair (Includes items 4,5,6,7 and 18) 1
3120241 2-171

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-44. PISTON PUMP ASSEMBLY - FRONT (OPTION ON FORD
MACHINES)

2-172

3120241



SECTION 2 TURNTABLE

FIGURE 2-44. PISTON PUMP ASSEMBLY - FRONT (OPTION ON FORD MACHINES)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
3600126 PISTON PUMP ASSEMBLY - FRONT Ref.
1 7004904 Ring, Retaining 1
2 7004905 Seal, Shaft 1
3 7004906 Washer 1
4 7004909 Ring, Retaining 2
5 7004907 Race, Thrust 2
6 7004908 Bearing, Thrust 1
7 7004901 Shaft, Drive (Splined) 1
8 7004910 Bearing 1
9 Non-Serviceable Housing 1
10 7004914 Bearing 2
11 7004911 Race, Inner 2
12 7004932 O-Ring 2
13 7004913 Cover, Trunnion 2
14 7004935 Ring, Retaining 2
15 7004962 Spring 1
16 7004963 Collar, Spring 1
17 7004964 Button, Pivot 1
18 7004965 Pin, Roll 1
19 7004966 Plate, Cam 1
20 7004971 Rotating Kit Assembly 1
21 7004972 Piston, Control 1
22 7004915 Gasket, Housing 1
23 7004917 Bearing 1
24 7004960 Pin, Roll 2
25 7007856 Back Plate Assembly 1
26 7004974 Gasket, Compensator 1
27 7004933 Bolt 4
28 7007857 O-Ring 1
29 7007858 Compensator Assembly 1
30 7004977 Bolt 4
31 7004942 Plug Assembly 3
32 7004920 O-Ring 3
33 Non-Serviceable Body, Compensator 1
34 Non-Serviceable Spool, Pressure 1
35 7007859 Cap, Spring Pivot 1
36 7004981 Spring 1
37 7007860 O-Ring 1
38 7007861 Follower, Pressure Spring 1
39 7004984 O-Ring 1
40 7007862 Cap, Pressure Adjustment 1
41 Non-Serviceable Spool, Flow 1
42 7007866 Pivot, Spring 1
43 7007867 Spring 1
44 7007868 O-Ring 1
45 7007869 Follower, Flow Spring 1
46 7007870 O-Ring 1
47 7007871 Cap, Flow Adjustment 1
2900699 Kit, Seal
3120241 2-173

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-44B. PISTON PUMP ASSEMBLY - REAR (OPTION ON FORD
MACHINES)

16

15

9 10 11 12 13 14

7

2

2-174

3120241



FIGURE 2-44. PISTON PUMP ASSEMBLY - REAR (OPTION ON FORD MACHINES)

SECTION 2 TURNTABLE

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.

3600126 PISTON PUMP ASSEMBLY - REAR Ref.
1 7007840 Bolt 4
2 7007841 Bolt 4
3 7004996 Back Plate Assembly 1
4 7004997 O-Ring 1
5 Non-Serviceable Body 1
6 Non-Serviceable Pin, Dowel 2
7 7007853 Drive Gear Assembly 1
8 7007854 Idler Gear Assembly 1
9 7007504 Diaphragm 1
10 7007560 Gasket, Back-Up 1
11 7007506 Gasket, Protector 1
12 7007507 Seal, Diaphragm 1
13 7007512 Spring 2
14 7007513 Ball, Steel 2
15 7007561 Front Plate Assembly 1
16 7007515 Seal Shaft 1

2900626 Kit, Seal 1

3120241 2-175

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-45. TANKS AND HEATERS INSTALLATION

DIRT INDICATOR SUPPLIED
WITH SUCTION FILTER
¢ =2

L B

503
502
501
519 '—' =N L}: .
i
301
505
507
510—_| |
511 z ]
T 1
i )
[ 507
511
519
510
O | 512 O
E— e
509
O
517

2-176 3120241



SECTION 2 TURNTABLE

FIGURE 2-45. TANKS AND HEATERS INSTALLATION

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
HYDRAULIC AND FUEL TANKS INSTALLATION -
0236350 WITHOUT HEATERS Ref. E
HYDR AULIC AND FUEL TANKS INSTALLATION -
0252662 WITH HEATERS Ref. 2
1 4300034 Stud (Welded on Parts) (Not Shown) 6
2 4751600 Flatwasher 3/8" 6
3 4761600 Lockwasher 3/8" 6
4 3311601 Nut 3/8"-16NC 6
5 Not Used
Hydraulic Tank Assembly Options: (See Items 201-227
6 for Breakdown) L
4400183 Without Heaters (Prior to July 1986)
4400213 Without Heaters (July 1986 to Present)
4400233 With Heaters
7 4400184 Sz\iln';'ank Assembly (See Items 101-114 for Break- 1
8 Not Used
9 1340046 Breather, Tank 1
4400184 FUEL TANK ASSEMBLY Ref. D
101 4841916 Tank Weldment 1
102 4060574 Protector, Gauge 1
103 Not Used
104 2180467 Fitting 2
105 Not Used
106 1320022 Clamp 2
107 Not Used
108 4562516 Tube, Polyurethane 14 in.
109 4761400 Lockwasher 1/4" 3
110 3311401 Nut 1/4"-20NC 3
111 2200052 Plug 1
112 Not Used
113 0100020 Sealant, Pipe (Not Shown) A/R
114 4751400 Flatwasher 1/4" 3
HYDRAULIC OIL TANK ASSEMBLY Ref.
4400183 WITHOUT HEATER (PRIOR TO JULY 1986) Ref. D
4400213 WITHOUT HEATER (JULY 1986 TO PRESENT) Ref. A
4400233 WITH HEATERS Ref. C
201 Tank Weldment Options: 1
4841910 Without Heater (Prior to July 1986)
4842436 Without Heater (July 1986 to Present)
4400232 With Heater
202 Lid Options: 1
4841906 Without Heater (Prior to July 1986)
1670468 Without Heater (July 1986 to Present)
1670468 With Heater
3120241 2-177

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-45. TANKS AND HEATERS INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
203 2120103 Filter Assembly - Hydraulic Oil 1
2120107 Element, Filter 1
7004244 Indicator, Pressure 1
7012559 Gasket (Located Between Filter and Tank) 1
7016333 0O-Ring (Located Under Cap) 1
204 1340045 Screw, Filler 1
205 4740338 Washer, Sealing 6
206 2120104 Filter 1
207 3520022 Plug, Pipe 1
208 0100020 Sealant, Pipe (Not Shown) A/R
209 Gasket, Lid Options: 1
3960330 Without Heater (Prior to July 1986)
3960371 Without Heater (July 1986 to Present)
3960371 With Heater
210 2420080 Gauge, Level Indicator 1
7016664 Seal 2
211 2200444 Fitting, 90° 1
212 2180604 Nipple, Pipe 1
213 2200009 Fitting, Cap 1
214 2200202 Plug, Pipe 1
215 3311401 Nut 1/4"-20NC 14
216 4751400 Flatwasher 1/4" 14
217 4761400 Lockwasher 1/4" 14
218 0641612 Bolt 3/8"-16NC x 1 1/2" 4
219 4761600 Lockwasher 3/8" 4
220 3311601 Nut 3/8"-16NC 4
221 3460132 Nipple, Pipe 1
222 2200341 Fitting, 90° 1
223 2200268 Fitting, Coupling 1
224 2180099 Fitting, Nipple 1
225 2220765 Fitting, Union 1
226 3100045 Manifold, Return 1
227 4740322 Washer, Sealing 4
0238317 TANK HEATER INSTALLATION - DEUTZ F3L912 Ref. C
0252663 TANK HEATER INSTALLATION - DEUTZ F3L1011 Ref. 3
0236871 Z\;\Ig;)HEATER INSTALLATION - FORD (PRIOR TO S/N Ref. D
TANK HEATER INSTALLATION - FORD (S/N 24769 TO
0256339 PRESENT) ( Ref. —
301 0231756 3t;nwcr:i)on Box Assembly (See Items 401-403 for Break- 2
302 3311401 Nut 1/4"-20NC 4
303 4761400 Lockwasher 4
304 4300031 Stud (Welded on Part) 4
Nameplate - Engine/Battery Manifold Heater Options:
305 (Left Box) !
3252179 Deutz
3251271 Ford
2-178 3120241




SECTION 2 TURNTABLE

FIGURE 2-45. TANKS AND HEATERS INSTALLATION (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
306 3251272 Nameplate - Hydraulic Oil Tank Heater (Right Box) 1
307 Not Used
308 4420026 Heater, Manifold 1
309 2580018 Heater, Immersion 2
310 1600043 Controller, Thermostatic 1
311 3251243 Nameplate - 120V-60HZ 2
0231756 JUNCTION BOX ASSEMBLY Ref. C
401 4460137 Receptacle, Female (1 Per Assembly) 1
4460082 Receptacle, Male (1 Per Assembly) 1
402 4460007 Strip, Terminal (1 Per Assembly) 1
403 4460049 Connector, Strain Relief (3 Per Assembly) 3
LPG TANKS INSTALLATION (FORD MACHINES WITH
0236547 DUAL FUEL) ( Ref. F
501 1320023 Clamp 1 set
502 4761500 Lockwasher 5/16" 4
503 0641510 Bolt 5/16"-18NC x 1 1/4" 4
504 3311501 Nut 5/16"-18NC 4
505 0900893 Bracket 2
506 Not Used
507 4761600 Lockwasher 3/8" 12
508 Not Used
509 0900935 Bracket 2
510 4300034 Stud (Welded on Part) 12
511 3311601 Nut 3/8"-16NC 12
512 1320126 Clamp - Strap Section 1
513 1320127 Clamp - Toggle Section 1
514 4751600 Flatwasher 3/8" 8
515 3200332 Mount 1
516 0641403 Bolt 1/4"-20NC x 3/8" 2
517 4761400 Lockwasher 1/4" 2
518 4751800 Flatwasher 1/2" 4
519 LPG Tank Options: 2
4400038 43.5# Tank - Vapor Withdrawal
4400275 43.5# Tank - Liquid Withdrawal
FUEL CAP ASSEMBLY Ref.
Part of Tank Prior to S/N 30711 Ref.
0257365 S/N 30711 to Present with Standard Cap Ref. 1
0257366 S/N 30711 to Present with Locking Red Cap Ref. 1
0258626 S/N 30711 to Present with Locking Blue Cap Ref. 1
601 Cap, Fill Options: 1
1120314 Prior to S/N 30711
1120314 S/N 30711 to Present with Standard Cap
1120367 S/N 30711 to Present with Locking Red Cap
1120512 S/N 30711 to Present with Locking Blue Cap
3120241 2-179

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-46. GROUND CONTROLS COMPONENTS INSTALLATION (RACINE
VALVE MACHINES)

2-180 3120241



SECTION 2 TURNTABLE

FIGURE 2-46. GROUND CONTROLS COMPONENTS INSTALLATION (RACINE VALVE MACHINES)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
0236408 GROUND CONTROLS INSTALLATION Ref. E
Ground Control Box and Harness Assembly Options 1
(See Items 62-67)
0860478 Prior to October 1984
0860490 October 1984 to August 1985
0860509 August 1985 to November 1985
0860516/0860517 November 1985 to June 1987
1 0641406 Bolt 1/4"-20NC x 3/4" 3
2 4751400 Flatwasher 1/4" 3
3 4761400 Lockwasher 1/4" 3
4 3311401 Nut 1/4"-20NC 3
5 4841978 Bracket, Box Mounting 1
6 0641609 Bolt 3/8"-16NC x 1 1/8" 4
7 4751600 Flatwasher 3/8" 4
8 4761600 Lockwasher 3/8" 4
9 3311601 Nut 3/8"-16NC 4
GROUND CONTROL BOX ASSEMBLY (PRIOR TO
0236172 OCTOBER 1984) ( Ref. C
GROUND CONTROL BOX ASSEMBLY (OCTOBER
0236506 1984 TO AUGUST 1985) ( Ref. ¢
GROUND CONTROL BOX ASSEMBLY (AUGUST 1985
0237067 TO JUNE 1987) ( Ref. C
10 0860467 Box (Prior to October 1984) 1
0860487 Box (October 1984 to June 1987) 1
4280237 Strip, Rubber 1
0100001 Adhesive A/R
11 2600093 Hinge 1
12 3911012 Screw #10-24NC x 3/4" 3
13 4761000 Lockwasher #10 3
14 3311001 Nut #10-24NC 3
15 3740049 Relay - SPDT 12
16 3911008 Screw #10-24NC x 1" 12
17 4761000 Lockwasher #10 12
18 3311001 Nut #10-24NC 12
19 4460051 Connector 3
20 4460071 Connector 1
21 3300048 Locknut, Conduit 4
22 0960238 Bushing 4
23 4460263 Terminal Strip 2
24 3910610 Screw #6-32NC x 1 1/4" 4
25 4120002 Relay, Socket 2
26 3910610 Screw #6-32NC x 1 1/4" 4
27 4751000 Flatwasher #10 4
28 4760600 Lockwasher #6 4
29 3310601 Nut #6-32NC 4
30 3740016 Relay 2
3120241 2-181

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-46. GROUND CONTROLS COMPONENTS INSTALLATION (RACINE VALVE MACHINES)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
31 3251650 Lid (August 1985 to June 1987) 1
3251522 Lid (Prior to August 1985) 1
32 2080018 Screw (Top) 2
33 3300177 Nut, Tinnerman 2
34 3911006 Screw (Bottom) #10-24NC x 3/4" 4
35 4761000 Lockwasher #10 4
36 3311001 Nut #10-24NC 4
37 4360186 Circuit Breaker (35 Amp) 1
38 4360212 Circuit Breaker (3 Amp) 1
39 4360069 Circuit Breaker (10 Amp) 2
40 4360003 Switch, Master Key 1
2860002 Key, Replacement 1 set
41 4360073 Switch, Control (Select) 1
3790012 O-Ring 1
42 4360016 Switch, Pushbutton (Start) 1
43 4360199 Switch, (Ignition) 1
3790012 O-Ring 1
44 4360204 Switch (Auxiliary Power) 1
3790012 O-Ring 1
45 4360202 Switch - Center Off (Lift) 1
3790012 O-Ring 1
46 4360202 Switch, - Center Off (Swing) 1
3790012 O-Ring 1
a7 4360202 Switch, - Center Off (Telescope) 1
3790012 O-Ring 1
48 2920024 Light, Panel (Optional) 1
0236508 GAUGES INSTALLATION - DEUTZ Ref. A
0236407 GAUGES INSTALLATION - FORD Ref. B
49 3380309 Panel, Gauge (Ford) 1
0901212 Panel, Gauge (Deutz) 1
50 0641406 Bolt 1/4"-20NC x 3/4" 3
51 4761400 Lockwasher 1/4" 3
52 3311401 Nut 1/4"-20NC 3
53 2420006 Gauge, Ammeter 1
2420091 Gauge, Voltmeter (Ford after February 1987) 1
54 2420035 Gauge, Oil Pressure (Ford) 1
2420030 Gauge, Oil Pressure (Deutz) 1
55 2420019 Gauge, Water Temperature (Ford Only) 1
56 2420009 Gauge, Hourmeter 1
0236406 MANUAL DESCENT VALVES INSTALLATION Ref. A
57 0901192 Bracket, Manual Descent 1
58 0641608 Bolt 2
59 4761600 Lockwasher 2
60 3311601 Nut 2
2-182 3120241




SECTION 2 TURNTABLE

FIGURE 2-46. GROUND CONTROLS COMPONENTS INSTALLATION (RACINE VALVE MACHINES)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
61 4640005 Valve, Needle 3
2900062 Kit, Panel Mounting 3
1280422 GROUND CONTROL BOX AND HARNESS ASSEMBLY Ref. T
62 Harness Options: A/R
4920402 Prior to October 1984 1
4920454 October 1984 to August 1985 1
Not Required August 1985 to June 1987 0
63 Harness Options: A/R
4920403 Prior to October 1984 1
4920455 October 1984 to August 1985 1
Not Required August 1985 to June 1987 0
64 Harness Options: 1
4920417 Prior to October 1984
4920464 October 1984 to August 1985
4920527 August 1985 to June 1987
65 Harness Options: 1
4920409 Prior to October 1984
4920465 3 Stack Valve (October 1984 to June 1987)
4920466 4 Stack Valve (October 1984 to June 1987)
66 1060016 Cable, Electrical - 16/3 12 Ft.
67 Ground Control Box Options (Includes Items 10-47): 1
0236172 Prior to October 1984
0236506 October 1984 to August 1985
0237067 August 1985 to June 1987
3120241 2-183

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-47. GROUND CONTROL COMPONENTS INSTALLATION (VICKERS
VALVE MACHINES WITH STANDARD CONTROLS)

2-184

24

/;%\0

7 %:7@\0
‘-\; \@@ﬁ -

\ B\ &
IAY/s
e

Mr

e

75




SECTION 2 TURNTABLE

FIGURE 2-47. GROUND CONTROL COMPONENTS INSTALLATION (VICKERS VALVE MACHINES
WITH STANDARD CONTROLS)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
GROUND CONTROLS INSTALLATION - DEUTZ
0238054 F2L511 AND F3L912 Ref. E
GROUND CONTROLS INSTALLATION - DEUTZ
0251643 F3L1011 Ref.
0238053 GROUND CONTROLS INSTALLATION - FORD Ref. C
0238132 GROUND CONTROLS INSTALLATION - WISCONSIN Ref. D
GROUND CONTROL BOX AND HARNESS ASSEM- Ref.
BLY OPTIONS (INCLUDES ITEMS 80-83):
Deutz F2L511/F3L912, Ford and Wisconsin (June
0860548 1987 to May 1994) (
Deutz F2L511/F3L912, Ford and Wisconsin (Ma
0860909 1994 to Present) ey
0860709 Deutz F3L1011 (Prior to May 1994)
0860932 Deutz F3L1011 (May 1994 to Present)
1 0641406 Bolt 1/4"-20NC x 3/4" 3
2 4751400 Flatwasher 1/4" 3
3 4761400 Lockwasher 1/4" 3
4 3311401 Nut 14"-20NC 3
5 4841978 Bracket, Box Mounting 1
6 0641610 Bolt 3/8"-16NC x 1 1/4" 4
7 4751600 Flatwasher 3/8" 4
8 4761600 Lockwasher 3/8" 4
9 3311601 Nut 3/8"-16NC 4
10 3380309 Panel, Gauge (Ford and Deutz F3L1011) 1
0901212 Panel, Gauge (Deutz F2L511) 1
0901212 Panel, Gauge (Deutz F3L912) (Prior to S/N 30866) 1
3380309 Panel, Gauge (Deutz F3L912) (S/N 30866 to Present) 1
0901213 Panel, Gauge (Wisconsin) 1
11 0641406 Bolt 1/4"-20NC x 3/4" 3
12 4761400 Lockwasher 1/4" 3
13 3311401 Nut 1/4"-20NC 3
14 2420091 Gauge, Voltmeter (All Except Deutz F3L1011) 1
2420129 Gauge, Voltmeter (Deutz F3L1011 Only) 1
15 2420035 Gauge, Oil Pressure (Ford) 1
2420030 Gauge, Oil Pressure (Deutz F2L511/F3L912) 1
2420111 Gauge, Oil Pressure (Deutz F3L1011) 1
2220574 Fitting (Deutz) - (Not Shown) 1
2220295 Fitting, Coupling (Deutz) - (Not Shown) 1
0100020 Sealant, Pipe AR
16 2420019 Gauge, Water Temperature (Ford Only) 1
2420125 Gauge, Oil Temperature (Deutz F3L1011 Only) 1
17 2420009 Gauge, Hourmeter 1
3120241 2-185

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-47. GROUND CONTROL COMPONENTS INSTALLATION (VICKERS VALVE MACHINES
WITH STANDARD CONTROLS) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTYy. REV.
GROUND CONTROL BOX ASSEMBLY - DEUTZ
0237855 F2L511/F3L912, FORD AND WISCONSIN (JUNE 1984 Ref.
TO MAY 1994)
GROUND CONTROL BOX ASSEMBLY - DEUTZ
0860908 F2L511/F3L912, FORD AND WISCONSIN (MAY 1994 Ref. 4
TO PRESENT)
GROUND CONTROL BOX ASSEMBLY - DEUTZ
0860709 F3L1011 (PRIOR TO MAY 1994) Ref.
GROUND CONTROL BOX ASSEMBLY - DEUTZ
0860932 F3L1011 (MAY 1994 TO PRESENT) Ref. 4
18 0860547 Box 1
4420037 Strip, Rubber 2.75 ft.
19 2600093 Hinge 1
20 3911016 Screw #10-24NC x 2" 3
21 4761000 Lockwasher #10 3
22 3911006 Nut #10-24NC 3
23 3740049 Relay SPST 12
24 3911008 Screw #10-24NC x 1" 12
25 4761000 Lockwasher #10 12
26 3311001 Nut #10-24NC 12
27 4360212 Breaker, Circuit - 3 Amp (Deutz) 1
3520026 Plug, Hole (Ford and Wisconsin) 1
28 4460051 Connector, Strain Relief 3
4460244 Connector, Strain Relief 1
4460071 Connector, Strain Relief 1
29 3300048 Locknut, Conduit 4
30 0960238 Bushing 4
31 4120002 Relay, Socket 2
32 3910610 Screw #6-32NC x 1 1/4" 3
33 4750600 Flatwasher #6 3
34 4760600 Lockwasher #6 3
35 3310601 Nut #6-32NC 3
36 3740016 Relay 2
37 1840002 Duct, Wire (1 Each Side) 10 3/4in.
38 1700789 Decal, Relay Functions 1
39 1700788 Decal, Relay Functions 1
40 3640555 Rail 1
41 3910606 Screw #6-32NC x 3/4" 2
42 4760600 Lockwasher #6 2
43 3310601 Nut #6-32NC 2
44 4460298 Terminal, Strip AR
45 4460300 Terminal, Barrier 1
46 4460303 Terminal, Ground Block 1
47 4460299 Terminal, Stop 1
48 4460305 Screw 7
49 4460306 Washer 7
50 4460308 Terminal, Bus Bar (2 Position) 1
51 4460311 Terminal, Bus Bar (5 Position) 1
2-186 3120241




SECTION 2 TURNTABLE

FIGURE 2-47. GROUND CONTROL COMPONENTS INSTALLATION (VICKERS VALVE MACHINES
WITH STANDARD CONTROLS) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
52 4460307 Sleeve 7
53 4460301 Terminal, Marker Strip 2
54 3251650 Lid (June 1987 to May 1994) 1

3252343 Lid (F3L1011) (May 1994 to Present) 1
3252343 Lid (F2L511 and F3L912) (May 1994 to S/N 48044) 1
3252638 Lid (F2L511 and F3L912) (S/N 48044 to Present) 1
55 0750806 Screw (Top) 2
56 3300177 Nut, Tinnerman 2
57 3911006 Screw (Bottom) #10-24NC x 3/4" 3
58 4761000 Lockwasher #10 3
59 3311001 Nut #10-24NC 3
60 4360186 Circuit Breaker (35 Amp) 1
61 4360069 Circuit Breaker (10 Amp) 2
62 Switch, Master Key Options: 1
4360003 Switch, Master Key (F3L1011) 1
2860002 Key, Replacement 1 set
Switch, Master Key (F2L511 and F3L912
4360003 (Prior to S/IN 4804)4:.)( ) L
2860002 Key, Replacement 1 set
Switch, Master Key (F2L511 and F3L912
4360466 (S/N 48044 to Preie(nt) ) L
7020174 Key, Replacement 1 set
63 4360073 Switch, Control Selection (June 1987 to May 1994) 1
4360201 Switch, Control Selection (May 1994 to Present) 1
3790012 O-Ring 1
4060802 Guard, Switch 1
64 4360274 Switch, Push Button (Horn) 1
65 4360199 Switch (Ignition) 1
3790012 O-Ring 1
4360141 Cover, Red Switch (May 1994 to Present) 1
66 4360200 Switch (Auxiliary Power) (June 1987 to May 1994) 1
Switch (Platform Rotate and Platform Level
4360202 (May 19594 to Present) : 2
3790012 O-Ring AR
4060802 Guard, Switch 2
67 4360202 Switch (Lift) Center Off 1
3790012 O-Ring 1
4060802 Guard, Switch 1
68 4360202 Switch (Swing) Center Off 1
3790012 O-Ring 1
4060802 Guard, Switch 1
69 4360202 Switch (Telescope) Center Off 1
3790012 O-Ring 1
4060802 Guard, Switch 1
70 1700790 Decal, Relay Schematic (June 1987 to May 1994 Only) 1
71 4360200 Switch (Auxiliary Power) (May 1994 to Present) 1
3790012 O-Ring 1
4060802 Guard, Switch 1
72 4070991 Shim, .125 1
3120241 2-187

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-47. GROUND CONTROL COMPONENTS INSTALLATION (VICKERS VALVE MACHINES
WITH STANDARD CONTROLS) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
73 4070987 Shim, .015 1
74 3910804 Screw, #8-32NC x 1/4” 2

0236406 MANUAL DESCENT VALVES INSTALLATION Ref. A
75 0901192 Bracket, Manual Descent 1
76 0641608 Bolt 2
77 4761600 Lockwasher 2
78 3311601 Nut 2
79 4640005 Valve, Needle 3
2900062 Kit, Panel Mounting 3
GROUND CONTROL BOX AND HARNESS ASSEM-
Ref.
BLIES
80 Harness Options: A/R
4920845 All Except Deutz F3L1011 Machines
(See Section 7) Deutz F3L1011 Machines
81 Harness Options: A/R
4920842 All Except Deutz F3L1011 Machines
(See Section 7) Deutz F3L1011 Machines
82 Control Box Assembly Options (Includes Items 18-70): 1
Deutz F2L511/F3L912, Ford and Wisconsin (June
0237855 1987 to May 1994)
Deutz F2L511/F3L912, Ford and Wisconsin (May
0860908 1994 to Present)
0860709 Deutz F3L1011 (Prior to May 1994)
0860932 Deutz F3L1011 (May 1994 to Present)
83 1060016 Cable, Electrical - 16/3 12 ft.
WIRING DIAGRAM - FORD LRG423 ONLY (NOT
4932811 SHOWN - ADD TO TERMINAL BLOCK) Ref. T
4460298 Block, Terminal 1
4460300 Barrier, Terminal 1
4460299 Stop, Terminal 1

2-188 3120241



SECTION 2 TURNTABLE

FIGURE 2-47. GROUND CONTROL COMPONENTS INSTALLATION (VICKERS VALVE MACHINES

WITH STANDARD CONTROLS) (CONTINUED)

FIG & ITEM #

PART NUMBER

DESCRIPTION

QTY.

REV.

3120241

2-189

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0--I0mw

SECTION 2 TURNTABLE

FIGURE 2-48. GROUND CONTROL COMPONENTS INSTALLATION (MACHINES
WITH HYDRAULIC CONTROLS)

&
224

2-190 3120241



SECTION 2 TURNTABLE

FIGURE 2-48. GROUND CONTROL COMPONENTS INSTALLATION (MACHINES WITH HYDRAULIC

CONTROLS)
FIG & ITEM # PART NUMBER DESCRIPTION QTY. REV.
GROUND CONTROL BOX ASSEMBLY (STANDARD Ref
PARTS)
1 0860547 Box 1
2 Not Used
3 2600093 Hinge 1
4 3911006 Screw, Round Head #10-24NC x 3/8" AR
5 4761000 Lockwasher #10 A/R
6 3311001 Nut #10-24NC AR
7 3911008 Screw, Round Head #10-24NC x 1/2" 12
8 3740049 Relay - SPDT AR
9 4750600 Flatwasher #6 2
10 3740016 Relay - 3PDT 1
11 4120002 Socket, Relay 1
12 3910606 Screw, Round Head #6-32NC x 3/8" 2
13 3910610 Screw, Round Head #6-32NC x 5/8" A/R
14 4760600 Lockwasher #6 AR
15 3310601 Nut #6-32NC AR
16 0750806 Screw #8 x 3/4" 2
17 3300177 Nut, Tinnerman 2
18 4420037 Strip, Rubber 33in.
19 0100001 Adhesive (Not Shown) AR
20 4460051 Connector, Strain Relief 2
21 3300048 Nut, Conduit 4
22 0960238 Bushing 4
23 4360186 Breaker, Circuit - 35 Amp 1
24 Not Used
25 4360069 Breaker, Circuit - 10 Amp 2
26 4360003 Switch, Key 1
2860002 Key, Replacement 1
27 Not Used
28 4360199 Switch, Toggle 1
29 4360274 Switch, Push Button 1
30 Not Used
31 Not Used
32 4460071 Connector, Strain Relief 2
33 3911016 Screw, Round Head #10-24NC x 1" 3
34 3790012 O-Ring 6
35 Not Used
36 3640555 Rail 6in.
37 4460299 Stop, Terminal 1
38 4460298 Strip, Terminal 11
39 4460301 Marker, Terminal 1
40 4460308 Bar, Buss (2 Position) 1
41 4460305 Screw, Terminal 7
42 4460306 Washer, Terminal 7
43 4460307 Sleeve, Terminal 7
44 4460311 Bar, Buss (5 Position) 1
3120241 2-191

mro>-Z233C- N Z0-=-I0mM®n



mroP>»-Z23C- N Z0-—-I0mw

SECTION 2 TURNTABLE

FIGURE 2-48. GROUND CONTROL COMPONENTS INSTALLATION (MACHINES WITH HYDRAULIC
CONTROLS) (CONTINUED)

FIG & ITEM # PART NUMBER DESCRIPTION QTy. REV.
45 4460303 Block, Ground 1
46 1700788 Decal, Relay Functions 1
47 1700789 Decal, Relay Functions 1
48 Not Used
49 4460300 Barrier, Terminal 1
50 4460488 Clamp, Cable 5
51 Not Used
52 3520028 Plug AR
53 4460244 Connector 1
GROUND CONTROL BOX ASSEMBLIES (VARIABLE Ref
PARTS) '
ALL MACHINES EXCEPT DEUTZ F3L1011 BUILT
0239219 PRIOR TO MAY 1994 Ref. D
ALL MACHINES EXCEPT DEUTZ F3L1011 BUILT
0860913 MAY 1994 TO PRESENT Ref. B
0860710 DEUTZ F3L1011 MACHINES BUILT PRIOR TO MAY Ref. L
1994
DEUTZ F3L1011 MACHINES BUILT MAY 1994 TO
0860935 PRESENT Ref. B
61 Lid Options: 1
3251650 All Machines Built Prior To May 1994
3252343 All Machines Built May 1994 To Present
Socket, Relay (All Machines Except Deutz F3L1011
62 4120013 Built May 1994 To Present) 2
63 Switch, Toggle Options: 1
4360073 All Machines Except Deutz F3L1011 Built Prior To
May 1994
All Machines Except Deutz F3L1011 Built May
4360201 1994 To Present
4360201 Deutz F3L1011 Machines Built Prior To May 1994
4360201 eDr?tutz F3L1011 Machines Built May 1994 To Pres-
64 Switch, Toggle/Plug, Hole Options: A/R
4360202 Switch, Toggle (All Machines Built Prior To May 2
1994)
3520028 Plug, Hole (All Machines Built May 1994 To Pres- 2
ent)
65 Switch, Toggle Options: 1
4360200 Switch, Toggle (All Machines Built Prior To May
1994)
4360202 Switch, Toggle (All Machines Built May 1994 To
Present)
66 Switch, Toggle Options: 1
Not Required All Machines Built Prior To May 1994
4360202 All Machines Built May 1994 To Present
67 Switch, Toggle Options: 1
Not Required All Machines Built Prior To May 1994
4360200 All Machines Built May 1994 To Present
2-192 3120241






